PARTS LIST WITH ILLUSTRATIONS
(184-254) ‘

| MAHINDRA YUEDA (YANCHENG) TRACTR CO.; LTD.
| (Former Jiangsu Yueda Yancheng Tractor Manufacturing Co., Ltd.)



A 1. X FHHIRYAA E AR,

Fig. 1 Engine Control Mechanism
1



RENHLERPNLA B

Engine Control Mechanism

F 5 i 5 H &
% K Name
Ser.No Part No. Qty.

1 GB/T882-1986 A3 B5%20 Axis pin B5x20 6
2 160.20.101 BEE X Yoke 5
3 GB/T97.1-1985 HH 5 Washer 5 5
4  |GB/T91-1986 B 2x16 Pin 2x16 12
5 GB/T6170-1986 BEEE M6 Nut M6 4
6  [184.20.025-1 RS K LR SR Shut- down pull rod 1
7 [184.20.011-1 MHLFT IR (K 285) Rod(L285) 1

184.20.029 W TRi R E R (GE3) 385BQ EEMFEA)  Rod 1

160.20.102 ps =1 Left arm 1
9 GB/T879-1986 B 3%20 Pin 3x20 3
10  [184.20.028 e K B 2R TFAR (M5) Shut- down pull rod handle 1
11  GB/T6170-1986 WERE M5 Nut M5 4
12 [184.20.117-1 R TR Decompression handle 1
13 [184.20.160 R Link pin 1
14  GB/T91-1986 i 3.2x26 Pin 3.2x26 3
15  GB/T97.1-1985 10 Washer 10 3
16  GB/T5782-1986 BRFE M6%35 Bolt M6x35 1
17 1180.20.118-1 RE Clamping arm 1
18  |GB/T97.1-1985 HPE 6 Washer 6 6
19  [250.20.015 DT AR (K 100) Decompression handle rod(L100) 1
20  (GB/T5783-1986 R M10x25 Bolt M10x25 2
21  (GB/T93-1987 10 Washer 10 2
22  (GB/T6170-1986 A& M10 Nut 10 2
23 [184.20.104-1 T S AR AR Support plate 1




B RBIHLBRPNIA SRR

Cont. Engine Control Mechanism

GB/T882-1986
GB/T97.1-1985
GB/T91-1986
184.20.013
184.20.101-1
160.20.105
GB/T91-1986
GB/T97.1-1985

A% B5x20 (FF5 1)
2E 5 (FE3)
B4 2x16 (FF5 4)
TR A
M T4& 3
HITRE
SL4Y 3.2x16
& 10

Axis pin B5x20 (Ser 1)
Washer 5 (Ser 3)

Pin 2x16 (Ser 4)

Foot throttle pedal
Shaft

Arm

Pin 3.2x16

Washer 10

F 5 f 5 B =
b R Name
Ser.No Part No. Qty.
24 [184.20.012-1 FES IR A1 Shaft 1
25  [160.20.113 R TEAR Sector arm 1
26 [184.20.016 F I TRATEE (K 129) Rod(L129) 1
27  [184.20.150-1 T Handle 1
28  [184.20.107-1 e Washer 1
29  |GB/T93-1987 P 12 Washer 12 1
30 |GB/T6170-1986 W2 HE M12 Nut M12 2
31  [184.20.015-4 FHITFWREEHF Hand handle 1
32 [184.20.201 R T THLAT (H& 340) Foot throttle rod(L.340) 1
33 [184.20.022 TR IR B Sector arm rod 1
34  [184.20.205 BRAET 44 Pin 1
35  (GB/T889-1986 BE R M8 Nut M8 1
36  [184.20.020 AT A Pull rod 1
37  [184.20.030 R A S (AT RASHFH) Foot throttle assy 1
1
1
1
1
1
1
1
1
1

160.20.013

ARBIR S

Bracket




B RBIHLBRPNIA SRR

Cont. Engine Control Mechanism

F 5 f 5 ¥ E
b R Name
Ser.No Part No. Qty.
GB/T93-1987 B 8 Washer 8 2
GB/T5783-1986 R R M8x20 Bolt M8x20 2
38  |GB/T93-1987 B8 5 Washer5 1
39  (GB/T818-1986 HRET M5x12 Screw M5x12 3
40  [184.20.163 AR Board 1
41  184.20.165 e K B 7 4R Bracke 1







REBHEHE (8" #)
RONGCHENG Clutch Assy (8 " NEW)

F 5 AR 5 & W o BE (QTY)

Ser.No. Part No 204 254
1 FT250.21B.117 EEABSEAH Main Release lever 3 3
2 300.21.144 458l Axis pin 3 3
3 FT250.21B.114 FEHEEHE A Main Push rod 3 3
4 FT250.21B.118 B & 280 B AL Pressure Release lever 3 3
5 | 250.21.122 BEA RS BT R Spring 6 6
6 300.21.145 K4 Long Pin 6 6
7 GBI/TI1 24 3.2X20 Pin 3.2X20 13 13
8 GB/T848 #p8 10-Zn.D Washer 10-Zn.D 13 13
9 250.21.130 BERE Cover 1 1
10 | 250.21.129 EE S IRTRRIRET Main Adjusting Bolt 3 3
11 | GB/T6173 ¥R M10X1 Nut M10x1 3 3
12 | 250.21.126 EEAHRER Main pressure plate 1 1
13 | YT250.21.017 EEE MBI L Main clutch disc assy 1 1
14 | FT250.21B.105 ESIAES Spring 1 1
15 | 300.21.149 BRSLUE B Nut 3 3
16 | GB/T6171 ¥& R M8X1-Zn.D Nut M8X1-Zn.D 3 3
17 FT400.21B.104 BB &2 hift Pressure Pull rod 3 3
18 | FT250.21B.112 BlEaREA Pressure plate 1 1
19 | YT250.21.014 Zl e g Y I 95827 Pressure clutch disc assy 1 1




A3 . REAFLE]BT)
Fig3.Dual Stage Clutch 1 (8")
7



PHEFBE#RERI (6 )
Dual Stage Clutch 1 (8")

1 =
F 5 X N % 7 Name = Qty.
Ser.No Part No.
1  |GB/T278-1989 R 60203 Rolling bearing 60203 1
2 [184.215.011 ThERH A3 B A% PTO clutch disc assy 1
3 [184.215.116 B &8 ER Pressure plate 1
4 [184.21S.118 (S Spring 2
5 184.218.117 ] & A Pressure plate 1
6  [184.215.014 EE SN ER Main clutch disc assy 1
7 184215121 THEIRET Adjusting bolt 3
8  [184.21S.119 EEEHRER Main pressure plate 1
9  [184.215.122 [EIEVA:S: Spring 3
10  |GB/T97.1-1985 10 Washer 10 10
11  GB/T6173-1986 ERE M10x1 Nut M10x1 6
12 [184.21S.120 A Cover 1
13 [184.215.123 o AL R X Connecting fork 3
14 [184.21S.129 I Bush 6
15  [184.21S5.130 g BALAT Release lever 3
16  (GB/T879-1986 B4 8x32 Pin 8x32 3
17 [184.21S.132 AR X o York shaft 1
18  [160.21.109 3 B A R AR Spring 1
19  [184.21S.108-1 HEHRERX York 1
20 [18411.21S.127 73 B T A B Bearing seat 1
21 a7k 360111 Bearing 360111 1
22 [184.21S.125 B B Adjusting nut 3
23 [184.21S.124 AR R Spring 3




g XERBAHRET (8)
Cont.Dual Stage Clutch I (8")

F 5 A2 HE
4 s Name
Ser.No Part No. Qty.
24 [184.21S.115 ETA S Pull rod 3
25  (GB/T5783-1986 WEAE M8x22 Bolt M8x22 4
26  |GB/T93-1987 HpE 8 Washers 10
27  18411.21S.107 93 B Tl AR R ST 4R Bracket 1
28 [184.21S.106 ik K 2 AR B Gasket 1
29  |GB/T9877.1-1988 e i JB T % 5 BBl FB35x55%12 Oil seal FB35x55x12 1
30 |GB/T894.1-1986 5 35 Circlip 35 2
31  |GB/T276-1994 RN H& 6007 Rolling bearing 6007 1
32  [GB/T893.1-1986 4R 62 Circlip 62 1
33  [18411.21S.109 FH AR 275) Clutch shaft(L275) 1
34  |GB3452.1-1992 O JE# 2B 25%2.65 O-ring 25x2.65 2
35  [GB/T276-1994 RN HA& 6207 Rolling bearing 6207 1
36  [184.21S.105 ICATRS EFh i Driving gear 1
37  [GB/T894.1-1986 +4 8 34 Circlip 34 1
38  [18411.37S.150 AL iR i Shaft 1
39  [160.21.105-2 BRI (K 94) Spring(L94) 1
40  P254YZ.21S.011-2 = AR BIREa Pedal 1
41  |GB/T1152-1989 AR M10x1 Grease M10x1 1
42  |184.21S.101 EERSERE Release arm 1
43  |GB/T91-1986 B 2.5%20 Pin 2.5x20 2
44  |GB/T5782-1986 IR M8x65 Bolt M8x65 6
45  |GB/T6172-1986 W2 M10 Nut M10 2
46  [18411.21S.102 A BT Push rod 1

9




SEXERABEARERT 8 )
Cont.Dual Stage Clutch I (8")

FF 5 R 5 HE
4 s Name

Ser.No Part No. Qty.
47  GBI/T97.1-1985 P 8 Washer 8 1
48  [160.21.107 B E A AR X Adjusting fork 1
49  |GB/T882-1986 %4 B8x30 Axis pin B8x30 1
50 |GB/T882-1986 %5 B10x45 Axis pin B10x45 6
51  (GB/T91-1986 B4 3.2x16 pin 3.2x16 6
52  (GB/T879-1986 B 5x32 pin 5x32 3

10




B4, IR FHHE R
Fig4. Front Axle
11



RIIRBNHT (T 3 SIS 4WD HEHIAL)
Front Axle (Use for 3 cylinder diesel 4WD tractor)

F B 5 H& (QTV)
% W Name

Ser.No. Part No 204 254
1 GB/T119 24 B8x20 Pin B8x20 12 12
2 184.31.110 ik 50 Gasket BRE HRE
3 GB/T93 P 10 Washer 10 78 78
4 GB/T5783 B2 M10x30 Bolt M10x30 38 38
5 184.31.190-1 hERE Right link arm 1 1
6 GB/T1152 VAR M10x1 Grease M10x1 8 8
7 GB/T5783 BER M10x25 Bolt M10x25 12 12
8 184.31.161 B BN E Bush 2 2
9 184.31.117 SEEHES Washer 2 2
10 | 184.31.116 vk g Y Adjusting shim WERE BEE
11 | GB3452.1 O &2 £} 8 34.5%3.55 O-ring 34.5%3.55 2 2
12 | GB/T276 W37 6010 Rolling bearing 6010 2 2
13 184.31.114 LA Upper bearing cover 2 2
14 | 184.31.115 HRIfE S BN Uide Driven gear 2 2
15 | 184.31.113 EHARREA Gasket 2 2
16 GB/T276 BahHA& 6207 Rolling bearing 6207 2 2
17 | 184.31.119 HRfES) EF Driving gear 2 2
18 184.31.112 B Standing shaft housing 2 2
19 184.31.111-1 A Standing shaft 2 2
20 | 184.31.102-1 RIREEF 5 Driving gear 2 2

12




Cont.Front Axle

F o= R B H& (QTYV)
% W Name

Ser.No. Part No 204 254
21 184.31.108 EHiE Felt washer 2 2
22 | GB/T9877.1 Vs B 253 BB FBS0x72x7 0il seal FB50X72X7 4 4
23 | GB/T9877.1 Vs B 253 BB FBS0x72x12 0il seal FB50X72X12 4 4
24 | 184.31.150 HRRFAEATE Bush 2 2
25 | GB/T301 A5 51106 Pushing bearing 51106 2 2
26 | 184.31.101 X% Driving shaft 2 2
27 | GBIT93 B 12 Washer 12 46 46
28 | GB/T5783 B M12x30 Bolt M12x30 24 24
29 | GB/T899 $EH: AM10-M10x1.25%28 Stud AM10-M10x1.25x28 36 36
30 | 184.31.107 IR zhh i Driving shaft cover 2 2
31 | 184.31.109 LIPS T e Gasket BRRE | &FE
32 | GB/T276 BEh#A& 92307 Bearing 92307 2 2
33 | 184.31.105 IRy £ Washer BRE | BFE
34 184.31.106 IR B % E & B Driving shaft washer 4 4
35 |184.31.103 RIS Vi 56 Driven gear 2 2
36 | GB/T276 THh#& 92307 Bearing 92307 2 2
37 184YZ.31.151 EiNwETRSE (FIERE) Left side housing(Preposing cylinder) 1 1

184.31.151 FEINWETAE WESMBERE) | Housing(Side cylinder/Mechanism steering) 2 2

38 | GB3452.1 O a8 75%3.55 O-ring 75x3.55 8 8
39 | GB/T119 44 B10x22 Pin B10x22 2 2
40 12.37.146 E2c) Washer

13




Cont.Front Axle

F B 5 H& (QTV)
% W Name
Ser.No. Part No 204 254
41 | 184.31.030 AIHFEMHmR Dipstick 1 1
42 | 254.31.101-A BB (K 257.5) Differential axle housing(L257.5) 1
184.31.121-A B (K 208.5) Differential axle housing(L.208.5) 1
43 | 254.31.102 F5h(1 370) Differential axle(L370) 2
184.31.137 FHh(1 318) Differential axle(L318) 2
44 | GB/T5783 BERE M6x20 Bolt M6x20 8 8
45 | GB/T93 6 Washer 6 8 8
46 184.31.101 AR Bearing cover 2 2
47 | 184.31.136 TR Fedm AR Gasket 2 2
48 | GB/T276 WA 6305 Rolling bearing 6305 2 2
49 | GB/T848 P 10 Washer 10 2 2
50 | ZBT32001 BESEI1-K1/8 BoltI[-K1/8 2 2
51 | GB3452.1 O %518 82.5x3.55 O-ring 82.5%3.55 2 2
52 | 184.31.138-2 B R Bearing seat 2 2
53 | 184.31.139 THRIERE Adjusting nut 2 2
54 | GB/T297 BEhHA 32009 Rolling bearing 32009 2 2
55 | GB/T5783 Bk M8x25 Bolt M8x25 4 4
56 | 184.31.186 BB R R BR A Lock leaf 2 2
57 | GB/T120 44 B8x35 Pin B8x35 1 1
58 | 184.31.185 5 R R Driven bevel gear 1 1




Cont.Front Axle

F B 5 H& (QTV)
% W Name

Ser.No. Part No 204 254
59 | GB/T5783 B2 M8x20 Bolt M8x20 10 10
60 GB/T93 P 8 Washer 8 10 10
61 | 184.31.260 EEFFAA ERR Upper cover 1 1
62 | 184.31.140 R 4R 8 Gasket 1 1
63 | 184.31.261 e Locating plate 2 2
64 | 184.31.262 iy Lock plate 2 2
65 | GB/T5783 BERE M6x12 Bolt M6x12 4 4
66 | 184.31.123 EEFFAR Housing 1 1
67 | 184.31.184 ITRGRH Planet gear shaft 1 1
68 | 184.31.182 ITEKREE Washer 2 2
69 | 184.31.183 EREBATE R Planet gear 2 2
70 | 184.31.181-1 IR EE Washer 2 2
71 184.31.187 EHR AN Differential side gear 2 2
72 | GB/T119 44 B8x14 Pin B8x14 1 1
73 | 184.31.180 EHEBRTAE Housing 1 1
74 | K 137-59 BEEE11-k1/8" Plug II-K 1/8 3 3
75 | GB/T6176 BERE M10x1.25 Nut M10x1.25 36 36
76 | GB3452.1 O F& %518 63x3.55 O-ring 63x3.55 1 1
77 | 184.31.130-1 g Front pendulum shaft 1 1
78 | 184.31.131 GIEES k0 Gasket

15




Cont.Front Axle

F B 5 H& (QTV)
% W Name
Ser.No. Part No 204 254
79 | GB3452.1 O JE 248l 28x3.55 O-ring 28x3.55 1 1
80 | GB/T5783 B2 M16%50 Bolt M16x50 4 4
81 GB/T93 P 16 Washer 16 4 4
82 | GB/T5783 HERE M12x40 Bolt M2x40 6 6
83 | GB/T5783 HERE M12x45 Bolt M2x45 16 16
84 | GB/T6170 BB M12 Nut M12 6 6
85 | 160.37.035 IR A% Vent pipe cap 1 1
86 | 184.31.125-1 BRIRE Plug 1 1
87 | 184.31.221-1 RIS Bush 1 1
88 | 184.31.190-1 RECEE Right link arm 1 1
89 | 184.31.210-1 B IARE TR Right side housing 1 1
90 | GB/T70 BBAT M6%25 Screw M6x25 2 2
91 | GB3452.1 O a5} 8 77.5x3.55 O-ring 77.5%3.55 1 1
92 | 184.31.133 AR R Shim BRE BRE
93 | 184.31.240 ENHE AR R Bearing seat 1 1
94 18411.31.220-1 i S B Front support seat 1 1
95 | 184.31.126 B E Right arm 1 1
96 | 184.31.024-1 hitFEk B () Pull rod joint (left) 1 1
97 | 254.31.103 BEHAT (K 640) Rod(L640) 1
184.31.202 BEHIAT (K 555) Rod(L555) 1

16




Cont.Front Axle

F B 5 H& (QTV)
% Name
Ser.No. Part No 204 254
98 18411 .31.250-1 J5 ST BE Rear support seat 1 1
99 | 184.31.134 JE X R Gasket 1 1
100 | 184.31.251-1 JE X R Bush 1 1
101 | GB3452.1 O FB &I 69x3.55 O-ring 69%3.55 1 1
102 | GB/T810 /NEERE M27x1.5 Nut M27x1.5 2 2
103 | GB/T858 R4 £F FH 13 B 27 Stop washer 27 1 1
104 | GB3452.1 O JE &1 H 21.2x3.55 O-ring 21.2x3.55 1 1
105 | 184.31.242 RS R Sleeve 1 1
106 | GB/T9877.1 e B % B FB35%56x12 Oil seal 35x56x12 1 1
107 | GB/T297 BEhiA& 32006 Rolling bearing 32006 1 1
108 | GB/T297 BEhA& 31306 Rolling bearing 31306 1 1
109 | 184.31.241 3R LR Driving bevel gear 1 1
110 | 184.31.023-1 hiFEESL R CR)D Pull rod joint (right) 1 1
111 | 184.31.127 LR E Left arm 1 1
112 | 184.31.122 EEF TR Gasket 2 2
113 | 254YZ.31.101-A HYmEE Right Differential axle housing 1
184YZ.31.121-A HYHEE Right Differential axle housing 1
114 | 2541.31.014 PR LR Rod 1 1
2541.31.108 AHiAF (K 715) Rod (715) 1 1
115 | 254YZ.31.160-1 E¥mE Left link arm 1

17




Y23 24

B 5. AT 4h o 1T

Fig5. Front Axlell
18



RTRLE I (BT 2 S5 ML 2WD #hibl)
Front AxleIl (Use for 2cylinder diesel 2WD tractor)

e EL
F s f 5 4 K Name iy
Ser.No. Part No (QTY)
1 160.31.108 RS Cover 2
2 160.31.109 BhR R AR Gasket 2
3 GB/T6181 B8R M16X 1.5 Nut M16x1.5 2
4 GB/T91 #54X30 Pin 4x30 2
5 GB/T97.1 B 16 Washer 16 2
6 GBI/T297 BhAK 30205 Bearing 30205 4
7 180.31.114 AR BRIER Bolt 8
8 220.31.103 IR Hud 2
9 GB/T1152 WA M10X 1 Grease M10x1 8
10 GB/T9877.1 BT %41 FB40X 62X 8 Oil seal FB40x62x8 4
11 220.31.107 L LTGE 22 Coupling diffrential shaft 2
12 220.31.108 B 25 Dustproof Cap 2
13 220.31.109 BE Bush 2
14 220.31.110 L= IRV Coupling starding shaft 2
15 GB/T9877.1 JET %41 FB40X 55X 8 Oil seal FB40x55%8 4
16 GB/T301 Bh7%& 51106 Bearing 51106 2
17 160.31.124 E Bush 6
18 220.31.018 NEFRELR(E) Sub housing (left) 1
19 GB/T5782 8.8 B2 M10X 60 Bolt M10x60 2
20 160.31.113 L mE Left knuckle arm 1
21 GB/T93 2 10 Washer 10 2
22 GB/T6170 B85 M10 Nut M10 2

19




g wriE I (AT 2 SLSMAL 2WD H#Ehibl)

Cont. Front AxleII (Use for 2cylinder diesel 2WD tractor)

5 R 5 HE
Ser.No. Part No # # e (QTY)
23 GB/T889 ERE M12 Nut M12 5
24 GB/T93 P 12 Washer 12 20
25 160.31.019-1 bk MR (E) Pull rod joint (left) 2
26 GB/T6171 BEEF M16X 1.5(%) Nut M16x1.5 (left) 2
27 180.31.126 PhFF Rod 1
28 GB/T6173 BREE M16X 1.5 Nut M16x1.5 2
29 160.31.020-1 hirFEk B (A) Pull rod joint (right) 2
30 220.31.022-1 AIREHAT BB (F) Sub-knuckle rod assembly 1
31 GB/T5785 B2 M14X 15X 85 Bolt M14x1.5x85 6
32 220.31.012-1 EEBR Housing 1
33 220.31.105 s Bush 6
34 GB/T6171 BB M14X 1.5 Nut M14x1.5 6
35 GB/T5783 BBK: M10X 35 Bolt M10x35 2
36 GB/T6181 BB M10 Nut M10 2
37 GB/T91 £525%X20 Pin 2.5x20 2
38 220.31.021 ERERAT B Main knuckle rod assembly 1
39 160.31.104 1EZhIE4T Stop screw 1
40 160.31.011 5| HEE 4 Front towing pin 1
41 160.31.111-A B S B2 Front support seat 1
42 160.31.105 by Spring locking pin 1
43 160.31.102 2 Pendulum shaft 4
44 160.31.103 FEME A Washer 1

20




g wrE s (AT 2 GLSMAL 2WD H#Ehibl)

Cont. Front AxleII (Use for 2cylinder diesel 2WD tractor)

F 5 A B2

Ser.No. Part No % " N2 (QTY)
45 GB3452.1 O JE 25+ F8 30X 3.55 O-ring 30x3.55 2
46 GB/T93 BIE 14 Washer 14 16
47 GB/T5783 B2 M14X 45 Bolt 14x45 6
48 160.31.101-1 B Support 1
49 GB/T5782 BEF: M14X 115-10.9 Bolt M14x115-10.9 2
50 220.31.014 HEERBB(A) Sub housing (right) 1
51 220.31.104 HEmE Right steering arm 1
52 160.31.136 Bkt B Oil seal seat 4
53 160.31. (137-2.138-2) hoFFEEk (. A) Pull rod (left. right) 4
54 160.31.139 BREk bR Upper seat 4
55 220.31.020-1 AR SRR (7) Sub-knuckle rod assembly 1
56 160.31.135-1 BRATHH Ball joint 4
57 160.31.140 BRATK T BE Lower seat 4
58 160.31.141 R Spring 4
59 160.31.142-1 M E N Sealing cap 4
60 GB/T 91 vansk::| Pin 4

21




(@@

%
(e V '

¢

=)

O

39——
23 ©
14
13

A 6. 77 4d % a1
Fig6. Front Axlelll
22




AR R I T 3 Sl 2wD HEHiL)

Front Axle III (Use for 3 cylinder diesel 2WD tractor)

Mebe EL
F 5 R 5 & & Name uE
Ser.No. Part No (QTY)
1 160.31.108 RS Cover 2
2 160.31.109 BhR R AR Gasket 2
3 GB/T6181 B8R M16X 1.5 Nut M16x1.5 2
4 GB/T91 #54X30 Pin 4x30 2
5 GB/T97.1 B 16 Washer 16 2
6 GBI/T297 BhAK 30205 Bearing 30205 4
7 180.31.114 AR BRIER Bolt 8
8 220.31.103 IR Hud 2
9 GB/T1152 WA M10X 1 Grease M10x1 8
10 GB/T9877.1 BT %41 FB40X 62X 8 Oil seal FB40x62x8 4
11 220.31.107 L LTGE 22 Coupling diffrential shaft 2
12 220.31.108 B 25 Dustproof Cap 2
13 220.31.109 BE Bush 2
14 220.31.110 L= IRV Coupling starding shaft 2
15 GB/T9877.1 JET %41 FB40X 55X 8 Oil seal FB40x55%8 4
16 GB/T301 Bh7%& 51106 Bearing 51106 2
17 160.31.124 E Bush 6
18 220.31.018 NEFRELR(E) Sub housing (left) 1
19 GB/T5782 8.8 B2 M10X 60 Bolt M10x60 2
20 160.31.113 L mE Left knuckle arm 1
21 GB/T93 2 10 Washer 10 2
22 GB/T6170 B85 M10 Nut M10 2

23




SRR R (AT 3 AL 2WD #EHidL)
Cont.Front Axle III (Use for 3 cylinder diesel 2WD tractor)

5 R 5 P Naml HE
Ser.No. Part No (QTY)
23 GB/T889 ERE M12 Nut M12 5
24 GB/T93 P 12 Washer 12 20
25 160.31.019-1 bk MR (E) Pull rod joint (left) 2
26 GB/T6171 BEEF M16X 1.5(%) Nut M16x1.5 (left) 2
27 180.31.126 PhFF Rod 1
28 GB/T6173 BREE M16X 1.5 Nut M16x1.5 2
29 160.31.020-1 hirFEk B (A) Pull rod joint (right) 2
30 220.31.022-1 AIREHAT BB (F) Sub-knuckle rod assembly 1
31 GB/T5785 B2 M14X 15X 85 Bolt M14x1.5x85 6
32 220.31.012-1 EEBR Housing 1
33 220.31.105 s Bush 6
34 GB/T6171 BB M14X 1.5 Nut M14x1.5 6
35 GB/T5783 BBK: M10X 35 Bolt M10x35 2
36 GB/T6181 BB M10 Nut M10 2
37 GB/T91 £525%X20 Pin 2.5x20 2
38 220.31.021 ERERAT B Main knuckle rod assembly 1
39 160.31.104 1EZhIE4T Stop screw 1
40 GB/T5783 B2 M16X 50 Bolt M16x50 4
41 GB/T93 #pE 16 Washer 16 4
42 250.31.103-1 A S B Front support 1
43 GB3452.1 O JE% i 30X 3.55 O-ring 30%3.55 4
44 250.31.101 BiEH Shaft 1

24




SRR R (AT 3 AL 2WD #EHidL)
Cont.Front Axle III (Use for 3 cylinder diesel 2WD tractor)

F 5 A =

Ser.No. Part No % % NS (QTY)
45 160.31.103 BEMBA Washer 1
46 250.31.102-1 J& 3 B Rear support 1
47 GB/T5783 B8 M12X 35 Bolt 12x35 16
48 GB/T93 B 12 Washer 12 16
49 250.31.010-A LRI S Bracket 1
50 GB/T119 £ B8X 20 Pin B8x20 4
51 220.31.014 F1EE BR) Sub housing (right) 1
52 220.31.104 LHEHE Right steering arm 1
53 160.31.136 Beskoh 3 e Oil seal seat 4
54 160.31. (137-2.138-2) hAFEEk (R B) Pull rod (left. right) 4
55 160.31.139 Rk bR Upper seat 4
56 220.31.020-1 IR R (7E) Sub-knuckle rod assembly 1
57 160.31.135-1 BT Ball joint 4
58 160.31.140 BRATL T R Lower seat 4
59 160.31.141 S 5y Spring 4
60 160.31.142-1 M E SR Sealing cap 4
61 GB/T 91 yansk::| Pin 4

25




BT, FE5 Sk
Fig7.Directive Wheel

26



AL 585

Directive Wheel

PS5 R 5 P Narme ¥E (QTY)
Ser.No. Part No 180 250

1 180.32.011 SR Rim 2
250.32.011 FrREeH Rim 2

2 GB/T2979 Shig 4.00-16 Tire 4.00-16 2
GB/T2979 Ahig 5.00-15 Tire 5.00-15 2

3 GB/T2979 M 4.00-16 Tube 4.00-16 2
GB/T2979 MJiE 5.00-15 Tube 5.00-15 2

27




B 8. I8 50 4 & A
Fig 8. Front Drive Wheel
28



Lk Y5

Front Driving Wheel.
PS5 AR 5 & W o ¥E (QTY)
Ser.No. Part No 204 254
1 184.32.021 BIEESMH (5.00Ex12) Wheel rim 2
254 1 .32.011 IR G (4.5Ex16) Wheel rim 2
2 GB/T2979 W& 6.00-12 Tube 6.00-12 2
GB/T2979 PIiA 6.00-16 Tube 6.00-16 2
3 GB/T2979 SMiE 6.00-12 Tire 6.00-12 2
GB/T2979 4Mif 6.00-16 Tire 6.00-16 2

29




B9 . Rk EA
17 Fig 9. Driving Wheel
30



LiEIE 9 Y3

Driving Wheel.
FF 5 R 5 P Name BE (QTY)
Ser.No. Part No 204 254
1 GB/T6170 185 M12 Nut M12 8 8
2 GB/T93 B 12 Washer 12 8 8
3 GB/T97.1 B 12 Washer 12 6 6
4 184.34.101-3 IRFNH A E Ballast 2 2
5 220.34.011-1 W8 X 24 B HIEEHF Rim W8x24 2
184.34.011-1 W7 X 24 BRHRIEEH RimW7x24 2
6 184.34.104-1 IXBhEHRIR Spoke 2 2
7 GB/T12 B2k M12X 85 Bolt M12x85 6 6
GB/T2979 W AhAG 9.5-24 Tyre 9.5-24
GB/T2979 WahEAhAG 8.3-24 Tyre 8.3-24 2
9 GB/T2979 SN A G 9.5-24 Tube 9.5-24 2
GB/T2979 XN G 8.3-24 Tube 8.3-24 2
10 | GB/T5782 BB M14X 75 Bolt M14x75 8 8
11 | 160.34.103-2 LiPrIE et it sia Cover 2 2
12 | 160.34.102-2 LI b2t 5 Hub 2
13 | GB/T93 HE 14 Washer 14 20 20
14 | GB/T6170 ¥ M14 Nut M14 20 20
15 | GB/T97.1 HE 14 Washer M14 12 12
16 | GB/T5783 B M14X 30 Bolt M14x30 12 12
17 | GB/T5782 BB M14X 70 Bolt M14x70 12 12
18 | GB/T75 1EZHERET M12X 42 Stop screw M12x42 2 2

31




B 10. =X % 5] & &
Figl0. Pendu



BREFIREB R (EFA)

Pendulum drawbar (Option)

PS5 AR 5 & W o ¥E (QTY)

Ser.No. Part No 204 254
1 GB/T 5783 BB M12x35 Bolt M12x35 2 2
2 GB/T 93 HpE 12 Washer 12 4 4
3 160.35B.011-2 BERET IRIEEHF Pendulum drawbar 1 1
4 160.35B.012-1 WEIRE Axle pin 2 2
5 160.35B.110 PR Lock pin 3 3
6 160.35B.112-1 25| AR Drawbar 1 1
7 GB/T 5783 BBH M12x30 Bolt M12x30 2 2
8 GB/T 5782 1BH M16x70 Bolt M16x70 2 2
9 160.35B.014-1 HHEE Axle pin 1 1
10 | 160.35B.013-1 HEEREEH Connector 1 1
11 | GB/T 93 P 16 Washer 16 2 2
12 | GB/T6170 WBHE M16 Nut M16 2 2




B 11. £351£F LRIV GTAR)

Figll_ DrawbarIV

34



5 % E BRIV

DrawbarlV

PS5 R 5 & W HE

Ser.No. Part No (QTY)
1 254.35.011A1 ATARE SRR & Drawbar 1
2 GB/T899 BB GM12-M12X 35 Stud GM12x35 6
3 GB/T93 i 12 Washer 12 6
4 GB/T6170 B8R M12-10 Nut M12-10 6
5 160.35.011-1 5| HREH(T) Drawbar pin (1) 1
6 160.35.102-1 5| +FH Drawbar crossing 1
7 160.35.107 PSR Lock pin 2
8 160.35.012-1 5| ARSI Drawbar pin (II) 1

35




B2, #4344 & A& (k)
Fig12. Drive Gearbox(Double Speed)
36



113 114

104 12 45 130
G B R EA (Kik) 118
Cont . Drive Gearbox(Double Speed)
37



FEBN B B (SE XUEH 8 )
Drive Gearbox (Double speed, dual clutch 8™)

F 5 A= HE
24 b Name
Ser.No Part No. Qty.
1 160.37.101-2A tEBhFE Transmission case 1
2 12.37.146 el Washer 2
3 GB/T5786-1986 W2 M16x1.5x16 Bolt M16x1.5x16 2
4 1160.37.208 HiHESEEN] Seal sleeve 2
5  (GB/T9877.1-1988 e 5 T % 3 B FB50%80%12 Oil seal FB50x80x12 4
6  |GB/T893.1-1986 748 80 Circlip 80 2
7  |GB/T276-1994 R Eh A& NUP307 Rolling bearingNUP307 2
8  [160.37.207-1 iy 7R A Bearing Seat 2
9 160.37.204 B 0.1 Adjusting shims0.1 BHRE
10  [160.37.205 B 0.15 Adjusting shims 0.15 HHRE
11 [160.37.206 B 0.4 Adjustng shims 0.4 HERE
12 GB/T93-1987 P 10 Washer 10 32
13  GB/T5783-1986 LR M10x30 Bolt M10x30 16
14  |GB3452.1-1992 O T2 3B 103x3.55 O-ring 103x3.55 2
15  (GB3452.1-1992 O &3 FE 28x3.55 O-ring 28x3.55 2
16  [50.37.209 AL EF i 15T gear 2
17  [160.37.196 BB e 1 Spiral bevel gear 1
18  [160.37.203 Sulvsg e Yoy Washer 2
19  [160.37.202 iR Differential side gear 2
20 (GB/T297-1994 R AhA 32011 Bearing 32011 2
21  [160.37.197-1 IR T Differential case 1
22 [160.37.195 A Locking slice 5
23 (GB/T5786-1986 Ejﬁ M10x1.25%25 Bolt M10x1.25x25 10

38




82 FERIFE R B (OVE)
Cont.Drive Gearbox (Double speed)

F 5 A=) HE
% 7 Name
Ser.No Part No. Qty.
24 [160.37.198-3 AT B R0 Shaft 1
25  [%160.37.220 1T B R HRE Bush 1
26  (GB/T879-1986 B 4x25 Pin 4x25 1
27  (GB/T879-1986 B 6x55 Pin 6x55 1
28  (GB/T879-1986 B4 4x50 Pin 4x50 1
29  [160.37.104 )5 IEHEER Thrust ring 1
30  [160.37.103-1 R B 43/20T gear 1
31  |GB/T894.1-1986 i 34 Circlip 34 1
32  (GB/T283-1994 R EhEA& NUP2207 Bearing NUP2207 1
33 [184.37.102 5 % 2nd shaft 1
34  [160.37.199 ITERRES Washer 2
35  [160.37.200 ITEKR Planet gear 2
36  (GB/T5846-1986 VRET Bl A& 27x32%23.8 Needle bearing27x32x23.8 2
37 |GB/T895.1-1986 FLA4RZ 4P 35 Circlip 35 3
38  [160.37.106-1 [-ITHS Bl % I-Ispeed gear 1
39  [160.37.110 B ET IR Thrust ring 1
40  (GB/T298-1994 R4 31305 Bearing 31305 2
41  [160.37.122 TR 0.1 Adjusting shims 0.1 HRE
42  160.37.123 HEEE N 0.5 Adjusting shims 0.5 BRE
43 1160.37.124 TR 0.4 Adjusting shims 0.4 BRE
44 1160.37.121-1 B R Bearing seat 1
45  |GB/T5783-1986 IR M10x25 Bolt M10x25 16
46  [184.37.337 [E] & 7 #k Claw 1

39




8. R ERE)
Cont.Drive Gearbox (Double speed)

F 5 R 5 HE
e 7 Name
Ser.No Part No. Qty.
47  |GB/T812-1988 WE B M20x1.5 Nut M20x1.5 2
48  (GB/T858-1988 #pE 20 Washer 20 1
49  |GB3452.1-1992 O 2 3 B 22.4x2.65 O-ring 22.4x2.65 1
50  [160.37.111-3 (=t Reverse shaft 1
51  [160.37.112 (3RS 3 A LEHERR Thrust ring 1
52  [XGB/T5846-1986  [R&THHIAK 20x25%20 Needle bearing20x25x20 2
53  [X%160.37.117 IR HR A FRE Bush 1
54  [160.37.108 (=Yg Reverse gear 1
55  [160.37.107-2 (B4 % 1R HEER Thrust ring 1
56  [18411.37.320 EE—h (K 432) 1st shaft(L432) 1
57  [18411.37.150 BB SR (K 832) Shaft(L832) 1
58  [184.37.151-1 EHHE=S Shaft sleeve 1
59  |GB/T119-1986 B4 A10x25 Pin A10x25 2
60 (GB/T6171-1986 WEHRE M14x1.5 Nut M14x1.5 7
61  (GB/T93-1987 R 14 Washer 14 7
62  (GB/T898-1988 hEH: AM14-M14x1.5x35 Stud AM14-M14x1.5x35 7
63  [160.37.129 FESFERE Gasket 1
64  [160.37.149 HEE Spline sleeve 1
65 |GB/T893.1-1986 4 B 42 Circlip 42 1
66  |GB/T276-1994 Rl A 6004 Rolling bearing 6004 1
67 [184.37.328 B 7% H S — e Bl A R Bearing seat 1
68  |GB/T276-1994 R 6206 Rolling bearing 6206 1
69  [184.37.147 —3h )5 LR Thrust ring 1

40




82 FERIFE R B (OVE)
Cont.Drive Gearbox (Double speed)

F 5 A= HE
P R Name
Ser.No Part No. Qty.
70  (GB/T5846-1986 TRET R 30x35%27 Needle bearing 30x35x27 1
71 [184.37.146 T R ] 2 e 20/43T gear 1
72 (GBIT276-1994 RN A& 6006 Rolling bearing 6006 1
73 [160.37.144-1 I-TTRS 3 3h U5 %6 29/37T gear 1
74 [160.37.130-1 [-BRIESH 19T gear 1
75  |GB/T894.1-1986 48 35 Circlip 35 2
76  (GB/T276-1994 RENB& 6207 Rolling bearing 6207 2
77 160.37.127 — AT AR R AR Gasket 1
78  [184.37.321 — B AR R Bearing seat 1
79  (GB/T276-1984 R 6007 Rolling bearing 6007 1
80  [160.37.131 [-BIR4ER X Fork 1
81  (GB/T879-1986 i 5x25 Pin 5x25 5
82  [160.37.186-3 I — B HR X Fork shaft 1
83  [160.37.187-2 [T—TTHS $R X Fork shaft 1
84  [160.37.188-2 TR R X Fork shaft 1
85  [160.37.148 PR X B e R Spring 3
86  |GB/T308-1989 BNER 11/32" Ball 11/32" 4
87  [160.37.143-1 T—IRS$% XX Fork 1
88  [160.37.175 FE TR AR Gasket 1
89  [160.37.150 ey T A Gasket 1
90  [184.37.401 3 77%m KRR Xk Shift lump 1
91  (GB/T894.1-1986 P4 8 Circlip8 1
92  [160.37.167-2 Bh 7% 3R X Fork shaft 1

41




82 FERIFE R B (OVE)
Cont.Drive Gearbox (Double speed)

F 5 i 5 HE
4 i Name
Ser.No Part No. Qty.
93  [160.37.168-1 Iy AT Spring 1
94  (GB3452.1-1992 O FE & :tFE 11.8x1.8 O-ring 11.8x1.8 1
95  [184.37.169-1 ST REALA Check slice 2
96  [160.37.170 FRAL4H Pin 1
97  [184.37.402 (RS Bush 2
98  [184.37.037-1 B ER Released rod 1
99  |GB/T93-1987 2 8 Washer 8 4
100 (GB/T5783-1986 WE e M8x35 Bolt m8x35 2
101  |[GB/T879-1986 B4 5x25 Pin 5x25 1
102  (GB/T6170-1986 2R M10 Nut M10 4
103 [3%184.37.042 EEBFW Handle 2
104  [160.37.214 K 3y AR Bearing cover 2
105 (GB/T9877.1-1988 e T 2 35 F FBS0x72%12 Oil seal FB50x72x12 4
106  (GB/T276-1994 W) 210 Rolling bearing 210 2
107 (GB/T6171-1986 R EBE M12x1.25 Nut M12x1.25 16
108  |GB/T93-1987 g 12 Washer 12 16
109 |GB/T898-1988 BEAE AM12-M12x1.25%30 Stud AM12-M12x1.25%30 16
110 |GB/T1152-1987 AR M10x1 Grease M10x1 2
111  [160.37.213 aRB Gasket 2
112 [160.37.217-3 ABNHEE (292) R-driving shaft housing (292) 1
113 (GB3452.1-1992 O FE &R 112x3.55 O-ring 112x3.55 2
114  (GB/T9877.1-1988 e BT %3 FB55x75%12 Oil seat FB55x75x12 2
115  (GB/T5783-1986 IR M16x35 Bolt M16x35 2

42




8. IR EROE)
Cont.Drive Gearbox (Double speed)

1 == =N

F 5 £ 5 e - Name BE

Ser.No Part No. Qty.
116  |GB/T93-1987 P 16 Washer 16 2
117 [160.37.215-2 P4 Flat key 2
118  [160.37.216 4 Pl Washer 2
119  [160.37.212-3 Lk Driving shaft 2
120  [160.37.218 oy 7 1 Washer 1
121  (GB/T276-1994 RN 6211 Rolling bearing 6211 2
122  (GB/T893.1-1986 {18 100 Circlip 100 2
123 [250.37.210 AL B 69T gear 2
124  |GB/T858-1988 P 52 Washer 52 2
125  |GB/T812-1988 g M52x1.5 Nut M52x1.5 2
126  [160.37.221-3 h TR Right claw 1
127  (GB/T895.2-1986 +4 8 45 Circlip 45 1
128  160.37.225-3 e T HR Left claw 1
129  [160.37.226-3 f RSB L-driving shaft housing 1
130  [160.37.211-3 IRFhH (262) Left driving shaft (262) 1
131  160.37.222 R BR X Fork 1
132 160.37.223 R Spring 1
133 [160.37.232 E Plugging slice 2
134  160.37.227-1 ZETRBIR X Fork shaft 1
135  |GB3452.1-1992 O &% 3 B 15%2.65 O-ring 15%2.65 2
136  [180.37.302 B Axis pin 1
137  [180.37.305 e Stud 1
138  [180.37.303-1 ZE TR TR Seat 1

43




8. IR EROE)
Cont.Drive Gearbox (Double speed)

= 1 s Bl

F 5 A= e * . BE

Ser.No Part No. Qty.
139  [180.37.304 5 T AR Plate 1
140  [180.37.301-4 ERIAT R Operation rod 1
141  [%184.37.450 RUE BRI F Handle )
142 184.37.047 =Y i w =Y Released rod 1
143  [184.37.473 BB Spring )
144  GB/T67-1985 WELET M8x12 Screw M8x12 )
145  [184.37.469 o B EAL A Check slice )
146  [184.37.474 95 Washer 1
147  [184.37.468 B0 775 R X Spring )
148  [184.37.467 B 7% H TR Sk Fork 1
149  [184.37.466 B 7% H AR X Fork 1
150  [184.37.489 B % H R X R Fork shaft )
151  [GB/T276-1994 B4R 6304 Rolling bearing 6304 )
152  [184.37.403-1 3017748 H i 3 i $2.(1000 %) 20T gear(1000r/min) 1
153  [184.37.501 e Bush 1
154  [184.37.404-1 B 7730 H AGTE 3 ke i (540 #%) Shaft(540r/min) )
184.37.404-2 B 75 AR E 3 A0 R (540 ¥ FL /5 #298)  Shaft(540r/min, eugip backhoe) 5
155  (GB/T276-1994 VR BN4H A& 6305 Rolling bearing 6305 1
156  [160.37.154 AR Gasket 1
157  [160.37.155-1 (EFTIE LS Cover )
158  [184.37.451 WAL Th L RS BN Washer 1
159 [184.37.434 HEIEE Sliding sleeve 1
160  [184.37.402-1 B 7% H R A B4 %2 (1000 #%) 43T gear(1000r/min) 1

44




8. IR EROE)
Cont.Drive Gearbox (Double speed)

F 5 R 5 HE
e i Name

Ser.No Part No. Qty.
161 [184.37.435 MG A R Meshing sleeve seat
162  [184.37.436 RS Meshing sleeve 1
163  [184.37.441 S A GRS RIEE Sliding sleeve 1
164  [184.37.457 Bl 7% I M Bk (540 #%) 50T gear(540r/min) 1
165  [184.37.461 Bl 7% e 1 Washer 1
166  [184.37.458 2177 % H PTO shaft 1
167 |GB/T9877.1-1988  |jE¥k /BT &t FB35x55%10 Oil seal FB35x55x10 1
168  [160.37.160 2l 7% H R AR Cover 1
169  [160.37.159 Bl 7% Hh i B Guard 1

45




24
B 13, #4EA . k) A 30488 %
Figl3.Drive Gearbox(Double Speed)
46



N
)

¥ QD
'\
\\\
QR
D
R\

\

SH. RHAER. Rikh A B A LR
Cont. Drive Gearbox (Double Speed)

47



Drive Gearbox(Double Speed, single clutch9™)

F 5 (¥ =1 HeE
= Name
Ser.No Part No. Qty.
1 P54137.101 e Transmission case 1 1
I B84 M16x1.5%18 Bolt M16x1.5x18 2 2
2 GB/T5786-1986 olt .
3 11237.146 L Washer 2 2
4 160.37.208 T EE Seal sleeve 2 2
5  (GB/T9877.1-198 HE 4% 5 i % 51 B FB50x80x12 Oil seal FB50x80x12 4 4
6 GB/T893.1-1986 148 80 Clrcl_lp 80 z ;
7 GB/T283-1994 SR Hh A& NUP307 Bear!ng NUP307 : ’
8 160.37.207-1 oy 7 Begrmg seat_
9 160.37.204 Adjusting shims 0.1 BREE | REE
e HER 0.1 . .
10 160.37.205 . Adjusting shims 0.15 wET | pEE
11 1160.37.206 AT 045 Adjusting shims 0.4 emm | Ewm
12 (GB/T93-1987 BELR S 04 Washer 10 " #
13 GB/T5783-1986 B 10 BolF M10x30 > >
14 GB3452.1-1992 B24¢ M10x30 O-ring 103%3.55
15  |GB3452.1-1992 O F 5 £ 103x3.55 O-ring 28x3.55 g ;
16 [160.37.209-1 O F 52 41 2853.55 15T gear ( 2WD ) :
250.37.209 453 £ 3 H156 (2WD ) 13T gear ( 4WD ) ,
17 160.37.19 RAEEFHER (4WD) Spiral bevel gear 1 1
18 160.37.203 A B SR FE 4 1 52 Washer 2 5
19 [160.37.202 Differential side
T gear 2 2
20 GB/T297-1994 .
g 0 Bearing 32011 2 2
21 |160.37.197-1 520 R 32011 Differential case 1 1
22 [160.37.195 i » Locking slice L !

48




Cont.Drive Gearbox(Double Speed, single clutch9™)

F 5 4" =5 - o Y =
Ser.No Part No. Qty.

1242 M10x1.25%25 10 10
23 (GB/T5786-1986 = e Bolt M10x1.25%25 . .
24 [160.37.198-3 o 655 Shaft ) )
25  (GB/T879-1986 Pin 6x55
26  (GB/T879-1986 8 4x50 Pin 4x50 ! !
27 [220.37.104 — /5 AL SR Thrust ring L L
28  [220.37.103 EEREH LR 43/20T gear 1 i
29  GB/T894.1-1986 48 34 Circlip 34 ) )
30 GB/T283-1994 S5 5 5 7 (92507)NUP2207 Bearing (92507)NUP2207 1 1
31 P54 1.37.102 p— 2nd shaft ) )
32 [160.37.199 L Washer
33 [160.37.200 V 7 i Planet gear 2 2
34 GB/T5846 TR Needle bearing28x33x27 2 2
35  20.37.106 AR HAR 283327 ITHIVspeed gear i 1
36 254 1.37.110 TTFIVES M3 thr e Thrust ring 5 5
37  GBI/T292-1994 — BT L HEFR Bearing 7305B/DB
38 160.37.122 SR ZHH 7K 7305B/DB Adjusting shims 0.1 GRS ERR
39  [160.37.123 REBE 0.1 Adjusting shims 0.15 REE | REE
jg ;gg-%i“m AL 0.15 ngU_S“”g S':'ms 0.4 BREE | BREE

of. N earing sea

42 20.37.126-1 ﬁg%ﬁ < Cover ! !
43 (GB/T812-1988 — HIRT R Nut M24x1.5 L L
44 (GB/T858-1988 —H AT R Washer 24 i i
45  (GB/T5783-1986 825 M24x1.5 Bolt M10x30 i A

B R 24

49




Cont.Drive Gearbox ( Double Speed,single clutch9™" )

F = 7 =5 - % Name =
Ser.No Part No. Qty.
3] Ry
46 220.37.111-1 s 62 Reverse shaft 1 1
47  |GB/T893.1-1986 | Jomr st 22,4165 Circlip 62 1 1
48 (GB3452.1-1992 O-ring 22.4x2.65 1 1
49 [220.37.109 BRI E Bush 1 1
50 220.37.108 GEELE Reverse gear 1 1
51  [160.37.220 TEHRBE Bush 1 1
52 [160.37.137 e Bush 1 1
53 P54 1.37.132-1 P 1st shaft 1 1
54  (GB/T119-1986 ok A10%25 Pin A10x25 2 2
55  (GB/T6171-1986 8 5 M14x1.s Nut M14x1.5 7 7
56  [GB/T93-1987 B 14 Washer 14 7 7
57  (GB/T898-1988 p Stud AM14-M14x1.5%35 1 1
58  [160.37.129 BRAE AM14-M14x1.5x35 Gasket 1 1
59  [160.37.149 Rkt Spline sleeve 1 1
60  (GB/T3452.1-199 ERE O-ring 75x3.1 1 1
63 GB/T276-1994 O & B 75%3.1 Rolling bearing 6305 1 1
64  220.37.147-1 B 6305 Bush 1 1
65 79243130 R E Needle bearing 2 2
66  [220.37.139 " Bush 1 1
67  [20.37.146 pRi R 2") 20/43T gear 1 1
68  [220.37.119-1 eRE 44T gear 1 1
69  [220.37.120 ERASE S 38T gear 1 1
70  1220.37.130 RSBt 25/19T gear 1 1
HEEPINRITr 27

50




& BER, MEHHBHEDBER(REATERI )

F 5 A" =1 nE
= a3 Name
Ser.No Part NO. Qty.

SR & 6207N _ _

n e Dapeses 2|
Do — AR E :
73 220.37.128-2 - Bearing cover 1 1
74 |GB/T9877.1-1988  PEHHBEMEEE FB35558 Oil seat FB35x55x8 2 2
75  |GB/T5783-1986 iR4E M10x25 Bolt M10x25 3 3
76 1220.37.131 I- TIi%E X Fork 1 1
77  [160.37.148 %X ERE Spring 4 4
78  (GB/T308-1989 MR 11/321 | Ball 11/32" 4 4
s b203r 1672 -4 b -
of. - OrK sha

ITETVRY3E X
81  [220.37.143 Hmﬁ%%m Fork 1 1
82  22037.188-2 " 4 Fork shaft 1 1
83  (GB/T879-1986 B EASIR S Pin 5%25 4 4
84  [160.37.166 B 5%25 Shift lump 1 1
85  [160.37.167-1 B 188 B XSk Fork shift 1 1
86 184.37.402 T H IR Rk Spring 1 1
87  (GB3452.1-1992 N O-ring 11.8x1.8 1 1
s (ormostssy [ PEEILEas e & S

- IR asher

90  [160.37.170 ”*“_L’E“’# Pin 1 1
91  (GB/T67-1985 2ES Screw M8x12 2 2
92  [160.37.017 BRAL 5 Released rod 1 1
93  (GB/T5783-1986 824T M8x12 Bolt M8x25 6 6

A BAT Y b

51




Cont.Drive Gearbox (Double Speed, single clutch 97°)

F 5 3o 5 £ o Name e
Ser.No Paet No. Qty.
94  160.37.175 R Gasket 1 1
95  [160.37.150 R SRTAL Gasket 1 1
96  (GB/T9877.1-1988 e i 7 % 2 B FB55%75%12 Oil seal FB55x75x12 2 2
97  [GB3452.1-1992 O F B EH M 112x3.55 O-ring 112x3.55 2 2
98 [160.37.217-3 ARG R-driving shaft housi 1 1
99  160.37.213 Kb Gasket 2 2
100 (GB/T1152-1989 AR M10x1 Grease M10x1 2 2
101 (GB/T898-1988 - 7 Stud AM12-M12x1.25%30 16 16
102 (GB/T93-1987 i ' Washer 12 16 16
103 (GB/T6171-1986 R 12 Nut M12x1.25 17 17
104 (GB/T276-1994 SR M12x1.25 Rolling bearing 6210 2 2
105 (GB/T9877.1-198 R A 6210 Oil seal FB50x72x12 4 4
106 [160.37.214 ERF 2B FB50x72x12 Bearing cover 2 2
107 (GB/T5783-1986 0 ) il TR Bolt M10x25 20 20
108 [160.37.216 s8¢ M10x25 Circlip 2 2
109 (GB/T5783-1986 g Bolt M16x35 2 2
110 (GB/T93-1987 e M1635 Washer 16 2 2
111 [160.37.215-2 ' Flat key 2 2
112 [160.37.212-3 &8 16 Driving shaft 1 1
113  [160.37.218 R Washer 2 2
114 GB/T276-1994 X 3 Rolling bearing 6211 2 2
115 (GB/T893.1-1986 o R4 Circlip 100 2 2
116 [160.37.210 SREN A 6211 67T gear 2 2

52




& BER , MEHHBHEDBER(REATERIYT)

F 5 [\ 5 - ” . B
Ser.No part No. Qty.
4% 5 3 B H56(4WD)

250.37.210 155 52 69T gear(4WD) 2 2
117 GB/T858-1988 S Ms2x1.5 Washer 52 2 2
118  (GB/T812-1988 ‘ ' Nut M52x1.5 2 2
119 [184.37.450 RERAFH Handle 1 1
120  [184.37.047 BT Released rod 1 1
121  [184.37.473 RAVE-E 3 Spring 1 1
122 [184.37.404-1 B 3 4 HHE 3 3 3 U A0 B (540 %) Shaft(540r/min) 1 1
123 [184.37.469 SEELE Check slice 1 1
124  [184.37.474 s Washer 1 1
125  [184.37.468 i A Sprin 1 1
126 [184.37.467 fm mw&ﬁmﬁﬁ Fgrk ’ 1 1
127 [184.37.466 oA BRI IR X Fork 1 1
128  1184.37.489 B IR R Fork shaft 1 1
129  (GB/T276-1994 B 7 R X Rolling bearing 6304 1 1
130  [184.37.403-1 SRE) & 6304 20T gear(1000r/min) 1 1
131  [184.37.501 % 4 H 5 3 (1000 £5) Bush 1 1
132 160.37.211-3 =3 Left driving shaft 1 1
133 [160.37.225-3 N—— Left claw 1 1
134  160.37.221-3 - Right claw 1 1
135  [160.37.222 Fork 1 1
136 [160.37.223 G Spring 1 1
137 [160.37.232 ERUER Plugging shaft 1 1
138  [160.37.226-3 ERGEE L-driving shaft housing 1 1

|=

53




Cont.Drive Gearbox ( Double Speed, single clutch 9™ )

F =5 (¥ 5 - ” W nE
Ser No part No. Qty.
=RPUHE X
139 160.37.227-1 O F BB 15%2.65 Fork shaft 1 1
140 |GB3452.1-1992 w85 M0 O-ring 15%2.65 1 1
141  (GB/T6170-1986 \ Nut M10 2 2
142  [180.37.305 IRIE Stud 1 1
143 180.37.303 ERYFWE Seat 1 1
144  [180.37.304 R ER Plate 1 1
145  [180.37.302 s AXis pin 1 1
146  |GB/T879-1986 i 440 Pin 4x40 1 1
147 180.37.301-1 12 4T R O_perfation rod 1 1
148  |GB/T895.2-1986 .y Circlip 45 1 1
149  220.37.105 _ Long bush 1 1
150 [220.37.138 ERE Bush 1 1
151  [220.37.137 VIS 3) e 2 37T gear 1 1
152  [220.37.134-1 (VRS 3 3 thi Sliding sleeve 1 1
153  [220.37.136 WHEBE Meshing sleeve 1 1
154  220.37.135 WEE Meshing sleeve seat 1 1
155 [220.37.144 I & 2= B 32T gear 1 1
oo s oo |
37.118- . B or
158 £20.37.190-2 2 el Fork shaft 1 1
159 020.37.142-1 BIEIRR Fork 1 1
160 [220.37.145 BLEEZ SR Fork 1 1
161  |GB/T1096-1979 ITFIVRS 3% sk Flat key 1 1
E‘IEI\/I&» V

54




& BER. MEFHHWHEADBAER (NE, 2EAEEHEIYT)

Cont. Drive Gearbox ( Double Speed, single clutch9™" )

F 5 (3% 5 - ” & BE
Ser No part No. Qty.

X B 1
162  300.21.144 = Coupling boot 1
163 254 [.37.160 _ " Sleeve 1
164  (300.37.314 :@Eﬂ‘mw Coupling ,1st shaft 1
165 (300.37.315 o Washer 1
166  300.21.145 FEER Elastic block 1
167 [300.21.147-1 M2 14 Snap ring,steel wire 1
168  |GB/T276-1994 SRE) & 6305 Rolling bearing 6305 1
169  [160.37.154 g Gasket 1
170 160.37.155-1 U T TR Cover 1
171  [184.37.451 358 B 4 ER Washer 1
172 [184.37.434 N Sliding sleeve 1
173 [184.37.402-1 e 43T gear(1000r/min) 1
174  [184.37.435 20 048 HH B R M) (7€ (1000 4%) Meshing sleeve seat 1
175  [184.37.436 S R Meshing sleeve 1
176  [184.37.441 & & Sliding sleeve 1
177  [184.37.457 B i HEREREE 50T gear(540r/min) 1
178  [184.37.461 0 0 R M B B 58 (540 %) Washer 1
179 184.37.458 Zh S e PTO shaft 1
180 (GB/T9877.1-1988 _ Oil seal FB35x55%10
181  [160.37.160 Z’tjﬂfm,m Cover i
182 1160.37.159 e % B R Il FB35>55x10 Guard 1
183 [184.37.470 20 R Bush

= 00 4 T

55




13 14 15 2N
L |

Fig14 .Drive Gearbox Cover
56



BEMEER (6HD

Drive Gearbox Cover (6 Speed Choice)

PS5 AR 5 & W o ¥E (QTY)
Ser.No. Part No 204 254
1 160.37.032-2 BIZSE FRERL S Knob 2 2
2 GB/T6170 185 M10 Nut M10 3 3
3 160.37.189-2 Bz AT Sub-selector lever 1 1
4 160.37.219 B AR HR T Seat 1 1
5 GB/T879 #5630 Pin 6x30 1 1
6 GB/T879 854X 30 Pin 4x30 1 1
7 160.37.191 EAR Pressure plate 1 1
8 GB3452.1 O JE&HHE 15X 2.65 O-ring 15x2.65 2 2
9 160.37.181 BHETHELE Sealing cap 1 1
10 | 160.37.182-7 A E A = Cover 1 1
11 | 160.37.180-A AR TEAT Selector lever 1 1
12 | 160.37.031-2 EEEFWHEH Knob 1 1
13 | 160.37.145-2 REERSTR X Fork 1 1
14 | 160.37.193 Bl R PR Al Shaft 1 1
15 | 160.37.192 Bl HIRA Sub-shift lever 1 1
16 | GB/T5783 P M8X 15 Bolt M8x15 3 3
17 | GB/T93 #HE 8 Washer 8 1 1
18 | GB/T119 B4 B6X45 Pin B6x45 1 1
19 | 160.37.183 AR Spring 1 1
20 | 160.37.184 BHEITHEE Washer 1 1

57




SAREMEER (6FD

Cont.Drive Gearbox Cover (6 Speed Choice)

PS5 AR P - ¥E (QTY)
Ser.No. Part 204 254
21 | 160.37.185-2 AEAT SR Shift guide plate 1 1
22 | GB/T854 4508 8 Circlip 8 2 2
23 | 160.37.018-A T RS R Dipstick 1 1
24 | FHDQ20 HEHHE 20 Washer 20 1 1
25 | 184.31.060 IR 38 A B Vent pipe cap 1 1
26 | 160.37.025-1 BEBREEEH Vent pipe 1 1
27 | GB/T6170 ¥R M12 Nut M12 1 1




A15. Tk A 2 & m (N F LR E)
Figl5. Drive Gearbox Cover
59



g R R (8 4)

Drive Gearbox Cover (8 Speed Choice)

F 5 R HE
Ser.No. Part # (i Nagge (QTY)
1 160.37.032-2 B2 ATFER L Knod 2
2 GB/T6170 185 M10 Nut M10 3
3 160.37.189-2 BIZEITF Sub-selector lever 1
4 160.37.219 Bl BT e Seat 1
5 GB/T879 £56X30 Pin 6x30 1
6 GB/T879 854X 30 Pin 4x30 1
7 160.37.191 JEAR Pressure plate 1
8 GB3452.1 O JE &= 15X 2.65 O-ring 15x2.65 2
9 160.37.181 BEA B E Sealing cap 1
10 220.37.182-1 A E A Cover 1
11 160.37.180 ARTEAT Selector lever 1
12 220.37.145 RS TR X Fork 1
13 220.37.193-1 Bl 2 R Shaft 1
14 160.37.192 Bl IRAT Sub-shift lever 1
15 GB/T5783 BEHE M8X 15 Bolt M8x15 3
16 GB/T93 #pE 8 Washer 8 1
17 GB/T119 %4 B6X 45 Pin B6x45 1
18 160.37.183 R TEAT R Spring 1
19 160.37.184 RET P Washer 1
20 220.37.185-1 R TEIT-FAR Shift guide plate 1
21 GB/T854 $4ME 8 Circlip 8 2
22 160.37.402-1 BRE Duct 1




. WEMRER (8 A)
Cont. Drive Gearbox Cover (8 Speed Choice)

F 5 R HE

Ser.No. Part # (i Nagge (QTY)
23 GB/T6170 1B M12 Nut M12 1
24 GB/T5783 BEH M6 X 12 Bolt M6x12 1
25 GB/T93 P 6 Washer 6 1
26 220.37.211 FE AT Selector lever seat 1
27 GB/T5783 HEHE M8 X 22 Bolt M8x22 4
28 220.37.031 FAHEAERL Knod 1
29 160.37.040-1 BEMEEH Shaft 1
30 GB3452.1 O & HTRE 11.2X 1.8 O-ring 11.2x1.8 2
31 160.37.148 R e Spring 4
32 160.37.242-1 FRALEH Pin 4
33 GB/T308 ENER 11/32 Ball 11/32 4
34 GB/T91 £53.2X16 Pin 3.2x16 2
35 GB/T882 B4%h B8 X 28 Axis pin B8§x28 1
36 GB/T97.1 #HE 8 Washer 8 2
37 160.43.103 HlBhHAT AT X Yoke 1
38 GB/T6170 YERE M8 Nut M8 1
39 160.37.251 B BiESM (415) Rod (415) 1




- POTRRRRNNNANN, |

\ A\

R NN

5

B16. BAERRATAE(9Y)

Figl6. Creeper

62



9 Y EERRITHEK

F 5 ()¢ ] )
] i Name HE Qty.
Ser.No Part No.

R % 6203-Z
1 GB/T276-1989 a2 Rolling bearing 6203-Z 1
2 JY250.21.011 Clutch disc assy 1

EEROEEK
3 300.21.012 I Clutch assy 1
4 254 1.21.202 = Clutch shaft 1
5  P54.37.317 EE Plug 1
6 GB3452.1-1992 O F LB 9.5%2.65 O-ring 9.5%2.65 1
7 180.21.110 iz Gasket 1
8  |GB/T5783-1986 e M14x25 Bolt M14x25 8
9 GB/T93-1987 HE 14 Washer 14 8
0 s oss Cov o :

o i :

12 [160.21.119 Right bush 1
13 (GB/T93-1987 BRBREXHENE Washer 10 11
14  |GB/T5782-1986 [ 10 Bolt M10x75 11
15 GB/T5783-1986 #R4¢ M10x75 Bolt M8%20 15
16 GB/T93-1987 124¢ M8x20 Washer 8 15
17 [184.37.309-1 i E 8 Bearing cover 1
18 184.37.307 BB sy Gas.ket. 1
19 GB/T91-1986 R G Spyt_pm 2x 12_ 1
20 300.21.143 ) Driving coupling 1
21 B00.21.146 8 2x12 Coupling pin 1
22  [(18411.37.315-2 E BBk Housing 1
23 GB/T5786-1986 Bolt M16x1.5x18 1

KT
4= \/Em

63




Cont. Creeper ( Single Clutch 9™ )

8.9 T REmMRTH

F =5 A" =1 BE
CRN Name B
Ser.No Part No. Qty.
108
24 12.37.146 A ASEl Y AR E Washer 1
25 160.21.120 AR Left bush 1
26 180S.37.031 Lower cover plate 1
27  (GB/T5783-1986 BRHE M10-25 Bolt M10x25 1
28  (GB/T6172-1986 IR M10 Nut M10 1
29 254 1.37.323 £ ER Cover 1
30 184.37.325 EERER Gasket 1
31  [160.21.105-2 4 S PRI (K 94) Spring(L94) 1
32 184/218015-2 Eé%ﬁﬂ’éﬁ@é# Pedal 1
2 g g, :
- n 8%
35  (GB/T879-1986 ¢ Pin 5x32 3
36 GB/T91-1986 44 5%32 Pin 2.5%20 2
37 GB/T97.1-1985 44 2.5%20 Washer 10 1
38 GB/T6170-1986 A 10 Nut M10 1
39 184 11.21S.102 124 M10 Push rod 1
40  |GB/T882-1986 ST Axis pin B8x30 1
L l
A- asher 1
EEERHITAER -
43 GB/T893.1-
93.1-1986 i & C!rcl!p 62 1
44 GB/T894.1-1986 Circlip 35 2
45  |GB/T276-1986 1l 62 Rolling bearing 6007 1
46 GB/T9877.1-1988 Y 35 Oil seal FB35x55x%x12 1
& G007

64




Cont. Creeper ( Single Clutch9™")

(e 5 BE
£ 7 Name
Part No. Qty.
47 254 1.21.107 4 B b R B 5 28 Bracket 1
49 184.21S.132 ]J fﬂﬁdﬁé%ﬁﬁ York shaft 1
50  [184.21S.108-1 B & Bk X York 1
51 254 1.21.134 EAER X Bearing seat 1
52 5 B o 7B Bearing 688808 1
A 688808

65




o—
9
8

21 22

B17. JRATAS % A&
Figl7. Creeper
66




JAT 4 A %,
Creeper (Dual Clutch)

PS5 AR 5 & W o ¥E (QTY)

Ser.No. Part No 204 254
1 GB3452.1 O TE % :J 8 9.5X2.65 O-ring 9.5x2.65 1 1
2 184.37.317-1 Je47 R S Fork shaft 1 1
3 GB/T879 #45X25 Pin 5x25 2 2
4 184.37.319 47 AR X Fork 1 1
5 12.37.106 BRXHE Spring 1 1
6 GB/T308 EER 8 Steel ball 8 1 1
7 160.21.110 4R Gasket 1 1
8 GB/T5783 BBk M14X 25 Bolt M14x25 8 8
9 GB/T93 I 14 Washer 14 8 8
10 | 184.37.314 B OER Cover plate 2 2
11 | 184.37.350 Rk Gasket 2 2
12 | 160.21.119 BERRXMERE Right bush 1 1
13 | GB/T93 HE 10 Washer 10 11 11
14 | GB/T5782 WBHE M10X 75 Bolt M10x75 11 11
15 | GB/T5783 BB M8 X 20 Bolt M8x20 4 4
16 | GB/T93 HE 8 Washer 8 14 14
17 | 184.37.309-1 IH] 52 e b 2K 52 Bearing cover 1 1
18 | 184.37.307 A ER AR B Gasket 1 1
19 | GB/T305 1EFhFE 62/67.7 Stop ring 62/67.7 1 1
20 | GB/T89%4.1 $4E 25 Circlip 25 2 2

67




B RATH B

Cont.Creeper (Dual Clutch)

PS5 AR 5 & W o ¥E (QTY)
Ser.No. Part No 204 254
21 | GB/T276 B 6305N Rolling bearing 6305N 1 1
22 | 250.37.315A JEATHRY T ik Housing 1 1
23 | GB/T5786 BB M16X 15X 18 Bolt M16x1.5x18 1 1
24 | 12.37.146 e Washer 1 1
25 | 160.21.120 BERRXMERE Left bush 1 1
26 | 18411.37.343 SINFE B AR Check slice 1 1
27 | GB/T67-1985 BEAT M8X 12 Screw M8x12 2 2
28 | 160.37.170 FRALEH Pin 1 1
29 | 184.37.038-2 A3 B FEREEH Release handle 1 1
30 |160.37.168 BT Spring 1 1
31 | GB3452.1 O JE & H8 10X 2.65 O-ring 10%2.65 1 1
32 | 184.37.342 BNFEBN 7R X Fork shaft 1 1
33 | 184.37.344 AEFEN IR X 2k Fork lump 1 1
34 | 184.37.338 W Tk Sliding claw 1 1
35 | GB/T5783 BBHE M10X 25 Bolt M10x25 1 1
36 | GB/T6172 ¥BHE M10 Nut M10 2 2
37 | 184.37.043 AT FWRE Knob for front wheel drive lever 1 1
38 GB/T276 Bah#h& 6305 Rolling bearing 6305 1 1
39 | 184I1.37.340 BTN (K 195) Shaft(L.195) 1 1
40 | 184.37.110-1 IH] 2 3 FRE Spacing sleeve 1 1

68




B RATH B

Cont.Creeper (Dual Clutch)

PS5 AR 5 & W o ¥E (QTY)

Ser.No. Part No 204 254
41 | 184.37.339 JRAT RS e h AT E Bush 1 1
42 | 184.37.305 JEATHY [F e e 19/44T gear 1 1
43 | 184.37.409-1 J@AT 2 B s 1 $e VR4 A 2K K BB Sleeve 1 1
44 | 184.37.318-1 JEAT G B Sliding gear 1 1
45 | 184.37.324-1 JEATRYIRAT Fork arm 1 1
46 | GB3452.1 O & #HE 11.2X2.65 O-ring 11.2x2.65 2 2
47 | 184.37.325 mR AR Gasket 1 1
48 | 184.37.323-1 E&BR Upper cover plate 1 1
49 | GB/T5783 YRR M8X 22 Bolt M8x22 1 1
50 184.37.322 BEE Support bush 1 1
51 | GB/T879 £55X30 Pin 5x30 1 1
52 | 184.37.035 JRAT Y 25 T A - e Operation handle 1 1
53 | GB/T6170 ¥ M8 Nut M8 1 1
54 | 184.37.040 JRITEFWEH Knob for creeper 1 1
55 | GB/T5846 BT A& 25X 32X 28 Needle bearing 25X 32X 28 2 2

69




A 18. AR XA A A & A,
Fig18. Shuttle Shift Mechanism
70



RABAI B R ()

Shuttle Shift Mechanism (Option)

PS5 AR 5 & W o ¥E (QTY)
Ser.No. Part No 204 254
1 GB/T 5783 12k M12X 15 Bolt M12x15 8 8
2 GB/T 93 HE 12 Washer 12 8 8
3 184.37.314 HOHmR Cove plate 2 2
4 254.37.350 4R Gasket 2 2
5 254.37.528-1 RITE A Shuttle gear case 1 1
6 GB/T 5782 12 M10X 85 Bolt M12x15 6 6
7 160.21.110 4R Gasket 1 1
8 254.37.536 N E AR 4R B Gasket 1 1
9 254.37.523 N ZAR Right side cover 1 1
10 | GB/T93 HE 10 Washer 14 14
11 | GB/T 5783 B2 M10X30 Washer 10 6 6
12 | GB/T119 £4 D10X 22 Bolt M10x30 2 2
13 254.37.052 BB B4 Rocher arm weldment 1 1
14 | GB/3452.1 O &= 15X 2.65 O-ring 1 1
15 254..37.525 e Rubber seat 1 1
16 | GB/T 879 B4 5X 24 Sleeve 5 5
17 | 254.37.524-1 BeRIR L Shift lump 1 1
18 | GB/T 5783 B M8 X 25 Bolt M8x25 9 9
19 | GB/T93 #pE 8 Bolt M8x25 9 9
20 | GB/T97.1 H#pE 8 Washer 8 2 2

71




S RABAIH 2R (L)

Cont.Shuttle Shift Mechanism (Option)

PS5 AR 5 & W o ¥E (QTY)
Ser.No. Part No 204 254
21 254.37.562-2 ! Washer 8 1 1
22 | 254.37.061 B e ZR4R A Fixing bracket weldment 1 1
23 | GB/T 5782 1B#: M10X 95 Bolt M10x30 2 2
24 | 254.37.522 HBX Shift fork 1 1
25 | 254.37.551-2 R ARk Shift lump 1 1
26 | 254.37.527 & X 5 Shift fork shaft 1 1
27 | 254.37.530-1 BB (1) Connecting rod (11) 1 1
28 | 254.37.531-1 W Adjusting rod 1 1
29 | 254.37.062 BRI AE 1 Shift calbe 1 1
30 | GB/T93 HE 10 Washer 10 3 3
31 | GB/T8%.1 $4E 15 Washer 15 1 1
32 254.37.056 BB 4 Rocker arm 1 1
33 | 254.37.532 el Axis pin 1 1
34 | GB/T882 B10X24 Pin 10x24 1 1
35 | GB/T6173 WEHE M14 X 24-F2 Nut M14x24(L) 1 1
36 | 254.37.535 W Axis sleeve 1 1
37 | GB/TIl B 32X16 Pin 3.2x16 3 3
38 | 254.37.529 BEEHI(D) Connecting rod 1 1
39 | 254.37.058 B FWE Shift lever 1 1
40 | GB/T818 WBET M5X 12 Screw M5x12 1 1

72




S RABAIH 2R (L)

Cont.Shuttle Shift Mechanism (Option)

PS5 AR 5 & W o ¥E (QTY)

Ser.No. Part No 204 254
41 254.37.568 we Rocker arm 1 1
42 184.37.043 BT WS4 Knab for front wheel drive lever 1 1
43 | GB/T6172 185 M10 Nut M10 1 1
44 | 184.37.344 S NFEBN 1R X 3k Fork lump 1 1
45 | 184.37.038-1 A3 BFEWEEH Release handle 1 1
46 | 184.37.342 53 BNFEBN F74R X Fork shaft 1 1
47 | GB3452.1 O JEEHE 10X2.65 O-ring 10x2.65 1 1
48 | 160.37.168 BT Spring 1 1
49 | 160.37.170 FRALEH Pin 1 1
50 | GB/T97.1 HE 14 Washer 14 1 1
51 | 254.37.057 B 8 iR IR A1 Fixing plate weldment 1 1
52 254.37.052 BB 4 Rocker arm weldment 1 1
53 254.37.060-1 > REIR A Support seat weldment 1 1
54 | GB/T67 YRET M8X 12 Screw M8x12 2 2
55 | 18411.37.343 SBEFEG BT EAL R Check slice 1 1
56 | 254.37.540 AR Cover plate 1 1
57 | 254.37.541 g Gasket 1 1

73




F19. AR A AL E AR
Figl9. Gear Assy

74



30

o3

Z
-

SRR

Cont. Gear Assy

15



RILA B R

Gear Assy(Option)

PS5 AR 5 & W o ¥E (QTY)

Ser.No. Part No 204 254
1 254.37.515 ALt e PTO clutch shaft 1 1
2 254.37.514 A —hl 1st shaft 1 1
3 GB/T895.1 418 30 Circlip 30 1 1
4 254.37.510 —HERE 1st shaft connecting shaft 1 1
5 GB/T894.1 P4 35 Circlip 35 1 1
6 GBI/T276 W 6007 Bearing 6007 3 3
7 GB/T 5783 BEHE M8 X 20 Bolt M8X20 10 10
8 GB/T93 #HE 8 Washer 8 10 10
9 | 254.37.520 gy L e R B Bearing seat 1 1
10 254.37.512 AT % Shuttle output shaft 1 1
11 | 254.37.519 RE Sleeve 1 1
12 | 254.37.505 RATRE AR 3 Shuttle double gear 1 1
13 | 254.37.550 $4 P8 34 Circlip 34 1 1
14 | GB/T8%4.1 $4P8 34 Circlip 34 3 3
15 | 254.37.501 BRATREBA X315 Driving gear 1 1
16 | GB/T276 BEh4h& 6207 Bearing 6207 1 1
17 | GB/T893.1 $4P 62 Circlip 62 1 1
18 | GB/T9877.1 ekt BT S S E FB35X55X8 | Oil seal FB35x55%8 1 1
19 180.20.106 FWIRE Throttle rocker arm 2 2
20 | 254.37.513 EE M Main clutch shaft 1 1

76




8 RIER B

Cont.Gear Assy(Option)

Fos AR 5 & W o ¥E (QTY)

Ser.No. Part No 204 254
21 254.37.521 43 B8 Tt R JRE ST 3R Bearing seat bracket 1 1
22 | 184.37.338 W Tk Sliding shaft 1 1
23 | GB/T89%4.1 $4P8 25 Circlip 25 1 1
24 | GBIT276 WENHK 6305 Bearing 6305 1 1
25 | 254.37.541 FRATAY - B Shuttle idle gear 1 1
26 | 254.37.517 Hh [l 5 LR R Rear stop ring 1 1
27 | GB/T5840 BENHIA K25X 29X 17 Bearing K25x29x17 2 2
28 | 254.37.548 $45 29 Circle 29 2 2
29 254.37.542 EE Spline sleeve 1 1
30 | 254.37.508 WRIEE Sliding sleeve 2 2
31 | 254.37.506 P2 Y = ERAIN g Driving gear 1 1
32 | 254.37.507 kA2 R Meshing sleeve seat 1 1
33 | 254.37.509 M EE Meshing sleeve 1 1
34 | 254.37.503 IR E3h R Reverse driving gear 1 1
35 | 254.37.502 RTINS 3 Driven gear 1 1
36 | 254.37.543 (R Rl LEHERR Front stop ring 1 1
37 | GBIT276 BEhHA& 62305N Bearing 62305N 1 1
38 | GB/T305 1EZHFE 62/67.7 Stop ring 62/76.7 1 1
39 | 184.37.307 A o AR B Bearing cover gasket 1 1
40 | 184.37.309-1 IH] 52 A 3 b 2K 22 Bearing cover 1 1

77




8 RIER B

Cont.Gear Assy(Option)

Fos AR 5 & W o ¥E (QTY)
Ser.No. Part No 204 254
41 | 254.37.559 BIRLHh 5 LR top ring 1 1
42 | 254.37.504 VSR Reverse gear 1 1
43 | GB/T5840 Bl 27X32X23.8 Bearing 27x32x23.8 1 1
44 | 25437518 RIRS h (4R Stop ring 1 1
45 | GB3452.1 O JE &= 23.6X3.55 O-ring 23.6x3.55 1 1
46 | 254.37.516-1 R RS R R Shuttle reverse shaft 1 1

78




B 20. 2304 &R
Fig20. Transfer Case For Front Drive
79



TR B R

Transfer Case For Front Drive

PS5 AR 5 & W o ¥E (QTY)
Ser.No. Part No 204 254
1 GB/T879 £ 8X35 Pin 8x35 1 1
2 184.42.109 BRERBA S (ID) Coupling(II) 1 1
3 GB/T308 IR 8 Steel ball 8 12 12
4 184.42.117 Bh Washer 2 2
5 GB/T89%4.1 AR 24 Circlip 24 2 2
6 184.42.113 Bk B Dust cap 2 2
7 18411 .42.110-1 WAL gL Shaft 1
254.42.101 B 1% B AE SR (K 657) Shaft 1
8 GB/T879 B4 4X35 Pin 4x35 1 1
9 GB3452.1 O %+ 54.5X3.55 O-ring 54.5x3.55 1 1
10 | 184.42.127-1 T B 2 Front fixed seat 1
11 | GB/T93 HpH 8 Washer 8 20 20
12 | GB/T5783 BB M8 X 20 Bolt M8x20 18 18
13 184.42.013 Wi R B I1EEH Inner pipe weldment 1 1
14 184.42.111-1 BRE Rubber pipe 1 1
15 | KG55 +4if 55~65 Clamp 55~65 2 2
16 | 184.42.012 ST EIRE Outer pipe weldment 1 1
17 12.37.148 Y77k Dust cap 1 1
18 | 184.42.107 EEHE Spring 1 1
19 | 184.42.112 FRERBRBHTT(1) Coupling( 1) 1 1

80




Bt 7y EhAE B

Cont.Transfer Case For Front Drive

PS5 AR 5 & W o ¥E (QTY)
Ser.No. Part No 204 254
20 | GB3452.1 O JE % H} 8 58X 3.55 O-ring 58x3.55 1 1

21 | 184.42.114 H 3 B Oil seal seat 1

254 1 42.114 V3t EE Oil seal seat 1
22 | GB/T9877.1 e BT B FB25X 47X 7 Oil sealing 25x47x7 2

GB/T9877.1 e BT 3 B FB25X 40X 8 Oil sealing 25%x40x8 2
23 | GBIT276 WA 6305 Rolling bearing 6305 2

GBI/T276 WA 6205 Rolling bearing6205 2
24 | 184.42.106 B H Shaft 1

254 1 .42.106 hia (K 134) Shaft(L134) 1
25 | GB3452.1 O JE &= HE 15X 2.65 O-ring 15x2.65 1 1
26 | 184.42.103-1 ERH Middle shaft 1 1
27 | GB/T5783 B M6X 12 Bolt M6x12 1 1
28 | GB/T93 P 6 Washer 6 1 1
29 | 184.42.115 EALH Check leaf 1 1
30 | GB/T5783 ¥ M8 X 35 Bolt M8x35 2 2
31 | 184.42.105 R Gasket 1

254 1 .42.105 g Gasket 1
32 | 184.42.118 SRR Case 1

254 1 .42.102-1 S EhFE A Case
33 | 12.37.146 A Washer 1

81




Bt 7y EhAE B

Cont.Transfer Case For Front Drive

PS5 AR 5 & W o ¥E (QTY)

Ser.No. Part No 204 254
34 | GB/T5786 B2k M16X 1.5X 18 Bolt M16x1.5x18 1 1
35 | GB/T1152 WA M10X 1 Grease M10x1 2 2
36 | 160.21.118 BAEBIRMAE Bush 2 2
37 | 184.42.104 Ja Y aE Rear cover 1 1
38 | GB/T120 #4 B8X 20 Pin B8x20 2 2
39 | 184.42.102 S ANFE ARG Gasket 1 1
40 | GB/T276 WK 6204 Rolling bearing 6204 2 2
41 | GB/T893.1 LR 47 Circlip 47 1 1
42 | 184.42.101 B Middle gear 1 1
43 | 184.42.105 4R Gasket 1 1

82




B2l . #5BERBARIAMAER 1 (FEX)
Fig 21. Brake and Operation Mechanism I (Disc type)
83



i3 & R BRANA R T (@)

Brake and Operation Mechanism I (Disc type)

F 5 AV HE
42 7 Name
Ser.No Part No. Qty.
1 GB/T97.1-1985 P 8 Washer 8 2
2  |GB/T91-1986 i 3.2x16 Pin 3.2x16 2
3 160.43.113 1| 725 B i Shaft 1
4 1160.43.021-1A | 3h B VAR IE A Plate 1
5  [160.43.147-A TR Spring 1
6 GB/T97.1-1985 2 12 Washer 12 3
7 GB/T91-1986 #Y 3.2x30 Pin 3.2x30 3
8  P54.43.011 e B B AR A 1 Left pedal 1
9  [254.43.016 o il S AR & Right pedal 1
10  [160.43.112 4 P Washer 1
11  |GB/T894.1-1986 T4/ 25 Circlip 25 1
12 [250.43.106-1 wE Rocker arm 2
13 [250.43.108 SRR Spacer 2
14  GB/T6170-1986 WERE M10 Nut M10 6
15  [250.43.113 hr R AR AR Bolt 4
16  |GB/T91-1986 i 3.2x20 Pin 3.2x20 4
17  |GB/T97.1-1985 A 10 Washer 10 3
18  [250.43.116 AT Adjusting rod 2
19  GB/T879-1986 i 8x40 Pin 8x40 2
20  [160.21.105-1 R T Spring 2
21  |GB/T91-1986 B 4x30 Pin 4x30 2
22  (GB/T1152-1989 AR M10x1 Grease M10x1 1
23 [250.43.013 5295857 Sealing cap 2

84




8. HIBBLRBRINMER T &N

Cont. Brake and Operation Mechanism I (Disc type)

F 5 A2 HE
44 7 Name
Ser.No Part No. Qty.
24 [250.43.109 B aShAT Rod 2
25  |GB/T5783-1986 WE ke M10x25 Bolt M10x25 18
26  |GB/T93-1987 P 10 Washer 10 18
27  [250.43.110 H )% IR Short arm 1
28  |GB/T9457-1988 R BF M8x1 Nut M8x1 4
29  |GB/T91-1986 #H 2x16 Pin 2x16 4
30  [250.43.115 AR Pull plate 2
31  [250.43.114 V& Z oK) Pull plate 2
32  (GB/T882-1986 4% B10x35 Axis pin B10x35 2
33  [250.43.105 1] B0 28 2g 4R Gasket 2
34  [250.43.104-1 S AR R B S 4 Support 2
35  [250.43.101-1 B8 7% Brake case 2
36  [250.43.103-1 PR ST Ze AR Gasket 2
37  (GB/T882-1986 &H%h B10x70 Axis Pin B10x70 2
38  1250.43.123 i B8 Fe AR Gasket 2
39  (GB/T882-1986 % B10x30 Axis Pin B10x30 2
40  [250.43.107 il B A% AT R B XX Adjusting yoke 2
41  GB/T5783-1986 E ke M8x16 Bolt M8x16 2
42  GB/T93-1986 #pE 8 Washer 8 8
43  (GB/T5783-1986 E ke M8x22 Bolt M8x22 8
44 250.43.012 372905957 Friction disc assy 4
45  50.43.111 i 3h A% A Pressure plate 4
46  [250.43.112 AR [ 7 32 Spring 6

85




2 i Bha RBANM SRR T (#HK)
Cont. Brake and Operation Mechanism I (Dsic type)

F 5 R 5 HE
% ﬁ\' Name
Ser.No Part No. Qty.
47  (GB/T308-1989 GAER 22,250G 40+0 Ball 22,250G 400 6
48  [250.43.102 g Cover 2

86




B22 .4 3 B R BRAAME A GFX)
Fig 22 . Brake and Operation Mechanism 1I (Shoe type)
87



B0 a8 R BRHAPLE 1T (B X)
Brake and Operation MechanismII (Shoe type)

=} =
F 5 A= p 7 N B E
Ser.No. Part No. Qty.
1 GB/T 93-1987 P 8 Washer 8 10
2 GB/T 5783-1986 HEHE M8x22 Bolt M8x22 10
3 |GB/T 6170-1986 W2 M16 Nut M16 2
4 GB/T 93-1987 P 16 Washer 16 2
5 160.43.102 nalPIERES Arm 2
6 160.43.121 i 2 8% 7o Brake case 2
7 160.43.114 B 28 TR 4R E Gasket 2
8 GB/T 91-1986 B 3.2x16 Pin 3.2x16 5
9 GB/T 882-1986 B4% B8x28 Axis pin B§x28 2
10  [160.43.103 ISR AT A X Adjusting yoke 2
11  |GB/T 97.1-1985 . 8 Washer 8 4
12 |GB/T 6170-1986 WZEE M8 Nut M8 2
13 [184.43.101 Rl B RS RLAT Rod 2
14  |GB3452.1-1992 O ZUZ5 £+ 15%2.65 O-ring 15x2.65 2
15  |GB/T 879-1986 B4 8x40 Pin 8x40 2
16  [160.43.128-1 il Brake Shoe 2
17  [160.43.129-1 =3¢ -3 Ferrodo 4
18  [GB/T 109-1986 EI4T 4X 13 Rivet 4X 13 32
19  [160.43.123 [e for 3 Spring 4
20  [160.43.124-1 alp ek 2 Brake cam 2
21  [160.43.122 i1l 0 S A Pin 2
22  GB/T 5783-1986 ke M12x25 Bolt M12x25 2
23 [160.43.104 A 138 2P Stop washer 2

88




2. HBhE KBRHNLH IO (FFX)
Cont. Brake Operation MechanismII (Shoe type)

= =g =N

P 5 i 5 4 7 » &

Ser.No. Part No. Qty.
24 160.43.101 el Washer 2
25  [160.43.105 |38 Drum 2
26 [184.21S.103 A A B AR B AL A Spring 2
27  |GBI/T 894.1-1986 T4E 25 Circlip 25 1
28  [160.43.112 i) Washer 1
29  |GB/T 1152-1989 AR M10x1 Grease M10x1 1
30 [254.43.016 B B ARE 1 Right pedal 1
31  [254.43.011 e i SR AR & Left pedal 1
32  |GB/T91-1986 A4 3.2x30 Pin 3.2x30 1
33  |GB/T 97.1-1985 2 12 Washer 12 1
34  [160.43.147-A R Spring 1
35  [160.43.021-1A Tl B AR R A1 Plate rod 1

36  [160.43.113 il 2 % B AR Shaft

37  [160.43.111-1 IS RS Short arm 1
38  [160.43.012-1 1 3 B R Brake shoe assembly 1
2

89




B 23. 2550 B ¥R
Fig23. Seat
90

@



200 R

Seat

PS5 AR 5 & W o ¥E (QTY)

Ser.No. Part No 204 254
1 ZY-1-201 REWEE Seat 1 1
2 ZY-1-107 A [ 4R Bracket 2 2
3 ZY-1-001 BN BE AT S R Seat 1 1

180.44.B06 TR S (1 2E) Seat 1 1
4 GB/T5783 Bk M12X 25 Bolt M12x25 2 2
5 GB/T93 HF 12 Washer 12 4 4
6 GB/T97.1 12 Washer 12 4 4
7 GB/T6170 YR M12 Nut M12 4 4
8 ZY-1-202 ZEWEB" ) Safe belt (3” ) 1 1
9 ZY-1-101 BEAL ST HER Support plate 1 1
10 | GB/T5783 BEHE M8 X 25 Bolt M8x25 10 10
11 | Z2Y-1-102 PR JE ST 4R Rear support 1 1
12 | GB/T93 HE 8 Washer 8 14 14
13 | GB/T97.1 8 Washer 8 8 8
14 | GB/T6170 Y2 HE M8 Nut M8 8 8
15 | ZY-1-103 JREART R ST 48 Front support 1 1
160.44.023A P23 Front support 1 1

16 | GB/T5783 BB M10X 25 Bolt M10x25 2 2
17 | GB/T93 P 10 Washer 10 2 2
18 | ZY-1-203 PERE TR Upper board 2 2

91




B B R S5

Cont.Seat

PS5 AR 5 & W o ¥E (QTY)

Ser.No. Part No 204 254
19 ZY-1-204 BERE B4R Lower board 2 2
20 | GB/T70 BE4T M8X 25 Screw M8x25 4 4
21 | ZY-1-205 FW Handle 1 1
22 | 160.44.135 B MEAR Bolt 2 2

92




B24. 1 B XELRER
Fig24. Roll-over Protextive Structure

93



ZERER [ (FrER)

Protective Structure I (Roll-over)

PS5 AR 5 & W o ¥E (QTY)

Ser.No. Part No 204 254
1 GB/T5782 PR M12X 40 Bolt M12x40 4 4
2 300.45B.011 HERHZE Canopy 1 1
3 GB/T5782 BB M12X 70 Bolt M12x70 4 4
4 180.45.402-1 PR FEEEAR Connecting plate 2 2
5 GB/T97.1 HE 12 Washer 12 8 8
6 GB/T93 HE 12 Washer 12 8 8
7 GB/T6170 ¥R M12 Nut M12 8 8
8 180.45.031-4 ZER FEREH Upper frame 1 1
9 GB/T889 YERE M24 Nut M24 2 2
10 | GB/T95 HuE 24 Washer 24 2 2
11 | 300.45.102 LY Bolt 2 2
12 | 180.45.309 MR Stop pin 2 2
13 | 300.45.101 el Pin axle 2 2
14 | 250.45.032-2 REPHEIREMH Right support 1 -
15 | GB/T5782 BB M14X 80 Bolt M14x80 4 4
16 | GB/T5782 BB M14X 100 Bolt M14x100 4 4
17 | GB/T97.1 HH 14 Washer 14 8 8
18 | GB/T93 HE 14 Washer 14 16 16
19 | GB/T6170 WEEE M14 Nut M14 12 12
20 | GB/T5782 BB M14X 170 Bolt M14x170 4 4

94




S ZeRER 1 HTER)

Cont.Protective Structure I (Roll-over)

FoB ® 5 SR (QTY)
% W Name
Ser.No. Part No 204 254
21 | GB/T5782 B M14 X 160 Bolt M14x160 4 4
22 | 250.45.033-2 REREEEREMH Left support 1 1

95




A 25 Z&RER
Fig25. Protextive Structure
96



RERER I (BER)

Protective Structure II

PS5 AR 5 & W o ¥E (QTY)

Ser.No. Part No 204 254
1 GB/T5783 B2k M12X 35 Bolt M12x35 4 4
2 300.45B.011 HERHZE Canopy 1 1
3 GB/T5782 BB M12X 70 Bolt M12x70 4 4
4 180.45.402-1 PR FEEEAR Connecting plate 2 2
5 GB/T97.1 HE 12 Washer12 8 8
6 GB/T93 HE 12 Washer12 8 8
7 GB/T6170 ¥R M12 Nut M12 8 8
8 250.45.011-1 ZEREBEMH Safety weldment 1 1
9 GB/T5782 B2k M14X 80 Bolt M14x80 4 4
10 | GB/T5782 B2k M14X 100 Bolt M14x100 4 4
11 | GB/T97.1 HpE 14 Washer14 8 8
12 | GB/T93 P 14 Washer14 16 16
13 | GB/T6170 WBEE M14 Nut M14 12 12
14 | GB/T5782 BBR M14X 170 Bolt M14x170 4 4




DEE Y EE I
Fig26. Hood. Panel and Bracket

26, K HHE %

98



RILET. SR ISIREK

Hood. Panel and Bracket

PS5 AR 5 P Name ¥E (QTY)
Ser.No. Part No 204 254
1 254.47.070 AR S B Panel 1 1
2 BL-017-A BEEA A Hinge assy 2 2
3 GB/T5783 12 M10X 25 Bolt M10X 25 4 4
4 GB/T97.1 P 10 Washer 10 8 8
5 GB/T93 10 Washer 10 6 6
6 GB/T6170 BEHE M10 Nut M10 4 4
7 250.47.050 PR TRE M Bracket 1 1
8 GB/T5783 BEHE M8 X 25 Bolt N8 X 25 4 4
9 GB/T93 #pE 8 Washer 8 4 4
10 254.47.046 PLES T4 Front bracket for hood lock 1 1
11 | D25-YQ10-175-560(600) | 600N <3 % Gas shock absorber(600N) 1 1
12 | 254.47.090 PLEB R Hood lock assy 1 1
(13) | 254.47B.023A 4B REH VLRI AR | Hood assy
13 5 B ELEL MR 1 Right side plate | 1 1
14 5 i LR AR 1L Right side plate Il 1 1
15 PLEFE 7 Main housing 1 1
16 i Front skirt 1 1
17 53 B LR A MR 1T Left side plate 1I 1 1
18 5 i LR MIR 1 Left side plate | 1 1

99




B27. ME. BARERLRER
Fig27. Hood. Panel and Radiator Braket Il
100



PLE R ACREL SR
Hood and Panel (lron Hood)

—

F s ft 5 4 i Name o

Ser.No. Part No (QTY)
1 250.47.021B AR A B Panel weldment 1
2 BL-017-A BEEHAET Gemel seat 2
3 GB/T5783 B2k M10X 25 Bolt M10X 25 4
4 GB/T97.1 e 10 Washer 10 8
5 GB/T93 e 10 Washer 10 8
6 GB/T6170 ¥EEE M10 Nut M10 6
7 250.47.050 VLR XA Turn bracket 1
8 GB/T5783 IR M8 X 25 Bolt N8 X 25 4
9 GB/T93 #HE 8 Washer 8 4
10 GB/T97.1 #H 8 Washer 8 4
11 250.47B.080 XEFEEH knighthead 1
12 GB/T6170 YEHE M8 Nut M8 1
13 160.43.103 HlBhh AT X Adjusting yoke 1
14 254.47.011 HIBBALRIEE4:(Old) Hood(Old) 1

254.47.011-1 HIB B LR IZ A4 (New) Hood(New) 1
15 GB/T67 ¥B%T M6X 40 Screw M6 X 40 4
16 GB/T97.1 P 6 Washer 6 4
17 250.47.106 AIEEERR (Old) Front 1
250.47.039 AT AR (New) 1

18 250.47B.015-1 PWLESHIEER (F) Right Lock bracket 1
19 250.47B.014-1 PLEBHIEEMR (£) Left Lock bracket 2
20 700.47.063 L)Y Hood Lock

101




S HLE RACREER

Cont.Hood and Panel (Iron Hood)

F 5 A= HE
Ser.No. Part No % % )" (QTY)
250.47B.002 ML BB Hood Lock 1
21 X300.47.403 PLE RIS SE Front bracket 1
22 500.47.517 TR Rubber pad 4
23 GB/T67 BE4T M6X 25 Screw M6 X 25 8
24 GB/T93 H#E 6 Washer 6 8
25 GB/T6170 B2 EE M6 Nut M6 1
26 BL-110-1 Ja S Back crutch

102




AR

2
&

B 28. £ AR F I A Rt ¥
Fig28. Mud Shield and Stepll

103



AR A HAR SRR
Mud Shield and Step

PS5 R 5 HE
Ser.No. Part No s 2 (QTY)
1 250.47.020-1 BAREEH Plate 2
2 GB/T6170 1B M12 Nut M12 4
3 GB/T93 12 Washer 12 4
4 GB/T96 12 Washer 12 4
5 GB/T6170 Y2 EE M6 Nut M6 4
6 GB/T93 P 6 Washer 6 4
7 GB/T97.1 P 6 Washer 6 8
8 GB/T5783 BEHE M6X 20 Bolt M6x20 4
9 GB/T93 i 14 Washer 14 8
10 GB/T6170 YR M14 Nut M14 4
11 250.47.019A WG AR Right mud shield 1
12 400.47.024A BFEEH (HE) Hand rail 2
13 250.47.018A /5 LY 959 Left mud shield 1
14 GB/T5782 B2k M14X 160 Bolt M14x160 8
15 250.47.030-Al B HR R A Right step 1
16 GB/T5783 B2k M10X 25 Bolt M10X 25 9
17 250.47.029-A1 T MR B A4 Left step 1
18 184.47.028-1 JERE A food pedal 2
19 GB/T93 #p 10 Washer 9

104




B29. KA. ZRAXRER

Fig29. Water tank. Air cleaner and Bracket
105



KA UK SRR

Water tank. Air cleaner and Bracket

PS5 AR 5 & W o ¥E (QTY)

Ser.No. Part No 204 254
1 GB/T6170 185 M12 Nut M12 2 2
2 GB/T93 B 12 Washer 12 28 28
3 GB/T97.1 B 12 Washer12 2 2
4 184.31.282 WEAT Screw 1 1
5 254.31.411A AIERE Front ballast 4 4
6 250.48.021-1A F S ER R A1 Bracket 1 1
7 GB/T93 HPE 10 Washer10 2 2
8 GB/T5783 B2k M10X 20 Bolt M10x20 2 2
9 250.47.048 IR SR Battery bracket 1 1
10 254.31.011-1B MR S48 Bracket weldment 1 1
11 | D16-15001-60 R~ 260 Clamp® 60 6 6
12 | B385.109 TKE Lower hose 1 1
13 | GB/T5783 BB M12X 45 Bolt M12x45 16 16
14 | B385.104 HRE Air inlet hose 1 1
15 (QC385T.07.010-1) | ¥8Ht M8 Nut M8 5 5
16 | GB/T6170 HIH 8 Washer 8 5 5
17 | GB/T93 #HE 8 Washer 8 2 2
18 | GB/T97.1 IKFERIATF LA S Support bracket 1 1
19 | B385.10.200 K Upper hose 1 1
20 | B395.102 KFEHIAF Pull rod 1 1

B385.10.201

106




SKFE TR ESTERIE R

Cont.Water tank. Air cleaner and Bracket

PS5 AR 5 & W ame ¥E (QTY)
Ser.No. Part No 204 254
21 | GB/TI1 #432X16 Pin 3.2x16 1 1
22 | B385.101 KFE B (300) Water tank assembly (300) 1 1
B385.106 KFE B (340) Water tank assembly (340) 1 1
23 | B385.105 KRR IR &4 Shutter 1 1
24 | B385.908 ZIB/EHR (WE Air cleaner assembly Clnner) 2 2
B385.103 ZIRB LR GMED Aiir cleaner assembly (Outer) 2 2
25 | 250.47.302-2 Tk Clamp 1 1
26 | GB/T5783 B2 M8 X 20 Bolt M8x20 6 6
27 | 250.47.303-2 L5 Clamp seat 4 4
28 | GB/T5783 BBk M12X 40 Bolt M12x40 2 2
29 | GB/T5783 WERE M12X 30 Bolt M12x30 2 2
30 | D16-15001-70 K470 Clamp® 70 2 2
31 160.48.124 BB Rubber cushion 4 4
32 | 250.48.123-1 O Pull rod 2 2
33 | GB/T97.1 P 6 Washer 6 1 1
34 | GB/T889 B ZiERE M6 Nut M6 1 1
35 | 160.48.111-1 FERR Board 2 2
36 | Y385.110 KFa 5 Cap 2 2
37 | GB/T91 £842X16 Pin2X16
38 | 250.48.190 B AR AR R Rubber cushion

107




B30, 0B AL%ER
Fig30. Electrical System Assy

108



AR R G R
Electrical System Assy

F 5 AR 5 HE
Ser.No. Part No % W Namg (QTY)
1 C502-Q280 . Horn 1
2 GB/T93 i 12 Washer 12 3
3 GB/T97.1 i 12 Washer 12 3
4 C201-010 HERTKRIT W Front right (OId) 1

C201-015 HEARTRIT GFRmeo Front right (New) 1
5 C703-001 R 25 Fuse box 1
6 250.48.039-1/250.48.039(u) PRI 22 F 4R Bracket 1
7 C402-008 HBHATHF R Switch for brake light 1
8 C501-007 CENEN Regulator 1
9 C503-SG-3C BT NGRS Flasher 1
10 C502-003 R\ 4k 1. 2% Horn relay 1
11 C107-30A R Electric current meter 1
12 C101-0021 KER Water temperature meter 1
13 C103-0011 HER Oil press meter 1
14 C102-001 WER Fuel meter 1

C104 RER Gas press meter 2
15 GB/T6170 1B M12 Nut M12 1
16 C207-002 JEHANT Rear light 2
17 180.48D.040 2HETFR 2 switch 1
18 C210-010 RIRATAT Front bulb 1
19 180.48D.040 5 HAETFFR 5 switch 1
20 250.48D.010-4/250.48D.010-5F (u) ELWR Main harness 1
21 C210-01 WELTHTH Double light bulb 2

109




S ARG E R
Cont.Electrical System Assy

F 5 AR 5 HE
Ser.No. Part No % W Namg (QTY)
22 C304-003 HRRIBNIE Speed sensor 1
23 C301-003 KRR Water temperature sensor 1
24 C402-003 Wi R BhHFR Preheat starting switch 1
25 250.48.062C SELE R Diesel engine harness 1
26 C303-002 R R Qil pressure plug 1
27 C105-001 TR Counter meter 1
28 GB/T93 #HE 8 Washer 8 1
29 C203-001 J& TARST MR Tail lamp 2
30 C210-018 HBNATAT ¥ Bulb 1
31 180.48.027-3/250.48.045(u) B Hh = RES) EEALHRZ (K 910) Cable, form battery to starter 1
32 180.48.028 B SR (K 270) Earth cable, battery 2
33 GB/T6170 12 M8 Nut M8 1
34 C603-6QW-80H [N =95 Battery 2
35 GB/T97.1 #pE 8 Washer 8 2
36 GB/T818 1B M5X 10 Bolt M5X 10 1
37 GB/T93 #pE 5 Washer 5 1
38 GB/T97.1 #pE 5 Washer 5 1
39 C302-007 HEfE R Oil pressure sensor 1
40 C402-018 E R TR Electric switch 1
41 250.48.192 LRI oL 2 48 Bracket, electric switch 1
42 C801-001 J=y i Cigar lighter 1
43 400.48.027-1A B ZE BFEE T EA Cable, from battery to electric switch 1
44 250.48.193 ke RS Bracket, relay 1
45 C604-011 LR 7-Plug 1

110




A31. B RZRER
Fig31.Electrical System Assy

111



. BB RAAER

Cont.Elactrical System Assy

112



ARG 2
Electrical System Assy 2

FF 5 AR 5 P Name ¥E (QTY)
Ser.No. Part No 204 254

1 C502-Q280 U)YIN Horn 1 1
2 GB/T93 B 12 Washer 12 3 3
3 GB/T97.1 B 12 Washer 12 3 3
4 C201-009 HERRAT Front right 1 1

C201-005 HERKRIT GRERIT Front right 1 1
5 C703-001 EARKE 2 & Fuse box 1 1
6 250.48.039-1 PRI 22 B S 4R Bracket 1 1
7 GB/T93 H#E 6 Washer 6 7 7
8 C501-007 CZNERREE Regulator 1 1
9 C503-SG-3C B RbEE Flasher 1 1
10 | C502-003 R W\ 4% F % Horn relay 1 1
11 | GB/T818 BE# M5X 10 Bolt M5X 10 5 5
12 | C402-008 HIBNTFER Switch for brake light 1 1
13 | GB/T93 H#HE 5 Washer 5 5 5
14 | GB/T97.1 5 Washer 5 5 5
15 | GB/T6170 ¥R M12 Nut M12 1 1
16 | C207-003 JEHAIT (WEST) Rear light 2 2

C202-004 JEHBT (ZEST, AEEWE) | Rear light (Cab use) 2 2
17 | C604-011 Rtk 7-Plug 1 1
18 | C210-010 ATRATAT I Front light bulb 2 2
19 C302-007 TEfE RS Oil pressure sensor 1 1
20 | 250.48.061-4 FLLR Main harness 1 1
21 | C210-015 MEXTXT 1 Double light bulb 2 2
22 | C304-003 PR IR DL Speed sensor 1 1

113




S HEBRGEK 2
Cont.Electrical System Assy?2

FF 5 AR 5 ¥E (QTY)
% K Name
Ser.No. Part No 204 254
23 | C301-003 IKIEAE R Water temperature sensor 1 1
24 | C402-003 B BHFR Preheat starting switch 1 1
25 | 250.48.062 SEIMMLER R Diesel engine harness 1 1
26 | C303-002 H AR IREE Qil pressure plug 1 1
27 | C110-015 HELCEREH Gauge unit assembly 1 1
28 | GB/T818 12 H: M6X 20 Bolt M6 X 20 6 6
29 | C203-002 J& TAEST B Tail lamp 1 1
30 | 250.48.041 EMAEBTFR Left 5-function switch 1 1
31 | 180.48.027-3/250.48.045(u) | & Hth RAEFEHLELE(K 910) | Cable, from battery to starter 1 1
32 | 180.48.028 B E (K 270) Earth cable, battery 1 1
33 | 250.48.041 HMFEEBEFFR Right 2-function switch 1 1
34 | C603-6QW-80H & MR R Battery 1 1
35 | GB/T97.1 HE 8 Washer 8 2 2
36 | GB/T93 I 8 Washer 8 2 2
37 | GB/T6170 YERE M8 Nut M8 2 2
38 C402-007 LTS Neutrally switch 1 1
39 | C210-018 HIBNAT AT Brake light bulb 2 2
40 | C208-002 BRIT Caution light 2 2
41 | C402-007 BESEYIFR (PILHR) Switch for clutch 1 1
42 | 250.48.192 B YR FF RS 4 Bracket, electric switch 1 1
43 | C402-108 2R VSO S Electric switch 1 1
44 | 400.48.027-1A E 1RGNS EIS S Cable, from battery to electric switch 1 1
45 | 250.48.193 kEAR T He Bracket, reply 1 1
46 | C801-001 J=y it Cigar lighter 1 1

114




e LT

—\

> 'a"" @
2 \ ;}ﬂ 24 2

(S
[/
000
5

&

G

A32. B ARER
Fig32.Electrical System Assy

115



B wERLEER

Cont.Elactrical System Assy

116



HESRGER 3
Electrical System Assy 3

Fo5 R 5 P Name HE (QTY)
Ser.No. Part No 204 254

1 C502-Q280 i\ Horn 1 1
2 GB/T93 12 Washer 12 3 3
3 GB/T97.1 12 Washer 12 3 3
4 C201-006 I Front right 1 1

C201-004 AT Front right 1 1
5 C703-001 TARKLE Fuse box 1 1
6 250.48.039-1 A Bracket 1 1
7 C103-001 WER Oil press meter 1 1
8 C501-007 BRI T3 Regulator 1 1
9 C503-SG-3C R e 3 Flasher 1 1
10 | C502-003 W W\ 4k BL 2% Horn relay 1 1
11 | GB/T818 1B M5X 10 Bolt M5X 10 5 5
12 | C402-008 HIBHAT FF < Switch for brake light 1 1
13 | GB/T93 #HE 5 Washer 5 5 5
14 | GB/T97.1 5 Washer 5 5 5
15 | GB/T6170 ¥EHE M12 Nut M12 1 1
16 | C207-003 JEHAET LT Rear light 2 2

C202-004 JFHET (BT HEZEBEHR) | Rear light ( Cabuse ) 2 2
17 | C604-011 LR 7-Plug 1 1
18 | C105-001 TR Counter meter 2 2
19 C302-007 THEfE RS Oil pressure sensor 1 1
20 250.48.061-4 EX-7 Main harness 1 1

117




SHBRGELE 3
Cont.Electrical System Assy 3

Fo5 R 5 P Name ¥E (QTY)
Ser.No. Part No 204 254

21 | C210-015 XEAT T Double light bulb 2 2
22 | C304-003 R IR Speed sensor 1 1
23 | C301-003 KRS RS Water temperature sensor 1 1
24 | C402-003 R JEBHFR Preheat starting switch 1 1
25 | 250.48.062 SRR Diesel engine harness 1 1
26 | C303-002 HEAR RS Oil pressure plug 1 1
27 C107-30A HR Electric current meter 1 1
28 C101-002 KiER Water temperature meter 1 1
29 | C203-002 Ja TAEST Bk Tail lamp 1 1
30 | 250.48.041 M ABTFR Left 5-function switch 1 1
31 | 180.48.027-3 E M ERSEIBE (K 910) | Cable, form battery to starter 1 1
32 180.48.028 BERL E (K 270) Earth cable, battery 1 1
33 | 250.48.041 AN S Right 2-function switch 1 1
34 | C603-6QW-80H F-1i:R]19595 Battery 1 1
35 | GB/T97.1 i 8 Washer 8 2 2
36 | GB/T93 #pE 8 Washer 8 2 2
37 | GB/T6170 ¥2H M8 Nut M8 2 2
38 | C102-001 HER Fuel meter 1 1

C104 RER Gas press meter 2 2
39 | C210-018 HIBNATITHE Brake light bulb 2 2
40 C208-002 BINT Caution light 1 1
41 | C402-007 HESREYITR (FILIFR) Switch for clutch

118




B 33, LA %ZN

Fig 33. Tool Box

119



THRA BB (1E3)
Tool Box (option)

PS5 R 5 HE (QTY)
L4 Name

Ser.No. Part No 200E 204E 240E 244E
1 160.49.011-1 MR EH Box 1 1 1 1
2 160.49.013 1" Bk Hinge 2 2 2 2
3 160.49.101-1 ik Cover 1 1 1 1
4 160.47.135 T RAEE etk Bracket 1 1 1 1
5 160.49.014 g4 1" ‘ Knot 1 1 1 1
6 GB/T 91-1986 # 6.3X20 Pin 6.3x20 1 1 1 1

120




B 34, BRih 48 6 A%,

Fig34. Fuel Tank

121



JR 8 SRR

Fuel Tank

PS5 AR 5 & W o ¥E (QTY)

Ser.No. Part No 204 254
1 250.50.012-1 MR e Steel band 1 1
2 250.50.022 WAE A Fuel tank cap 1 1
3 184.50.101 R A Rubber cushion 2 2
4 250.50.024 HWAEE S (FH 165) Fuel tank (Power steering) 1 1

250.50.024A ThAS RS (kB D 100) Fuel tank (Mechanism steering) 1 1
250.50.024B WG EE (BB ER) Fuel tank( Cab use) 1 1

5 250.50.020-1 VTVEA B Sedimentary cup 1 1
6 180.50.015-2 BT SR Ouit-let fuel pipe 1 1
7 184.50.102-1 A8 JE R B Rear rubber cushion 1 1
8 GB/T5783 BB M10X 20 Bolt M10x20 8 8
9 184.50.105-1 VAR B R Front rubber cushion 1 1
10 | 250.50.013-A WA ER RS Support plate 1 1
11 | GB/T93 P 10 Washer10 10 10
12 | GB/T6170 ¥BRE M10 Nut M10 8 8
13 | 250.50.103-1 WFE RIS SR (7 115) Front support(H115) 1 1
14 | GB/T848 P 10 Washer 10 1 1
15 | 160.50.107 iy 1. Drain plug 1 1
16 | 180YZ.50.104-4 WAEJE SCH (R 191) Rear support(H191) 1 1

122




22¢

B 35. R0 E B IR
Fig35. Pump and Pipe
123



VRO M 2R B B B S R (P LB 1)

Pump and pipe (Mechanism steering)

PS5 R 5 HE
% W
Ser.No. Part No (QTY)

1 180.54.104 VBT 2R H v Bk Connector 1
2 GB/T5783 12 M8 X 25 Bolt M8x25 5
3 GB/T93 #pE 8 Washer 8 5
4 180.54.101 prinlih=g S Connector 1
5 GB3452.1 O JE &= 18X 2.65 O-ring18%2.65 2
6 180.54.010-B HHE SR (BEa855/ _8HA) Inlet pipe 1

JY250.54.010-D HHE B (BEa8/=80H) Inlet pipe 1

254 1 54.010 BB S (5E/—SIHLH) Inlet pipe 1

254 1 54.010A BEHE S (5 =5HLAH) Inlet pipe 1
7 GB/T93 e 10 Washer 10 2
8 GB/T5782 B2k M10X 100 Bolt M10x100 2
9 CBN-E306 WHER(E) Gear pump (left) 1
10 160.54.108 2R DERE Bolt 1
11 160.54.107 e Washer 2
12 180.54.011-B HHE S (BEdR5/ —fALH) Delivery pipe 1

JY250.54.011-D BB SR (BEam/=aiA) Delivery pipe 1

254 1 54.011 HME S (5 —EHLAH) Delivery pipe 1

254 1 54.011A HE S (5 =5HLH) Delivery pipe 1
13 160.54.109 R Bk Connector 1
14 160.54.110 g Gasket 1
15 160.54.118-1 SRR Connective pipe 1

124




B R X BB (FUBRFE 1)

Cont.Pump and pipe (Mechanism steering)

F 5 R 5 HaE
Ser.No. Part No s "R (QTYD
16 160.54.119 e % Cover 1
17 160.54.121 LYoy Sealing washer 2
18 160.54.014 T8 WX = Screen 1
19 160.54.120 W % Cover 1
20 GB/T97.1 #PE 6 Washer 6 1
21 GB/T5783 B2 M6X 18 Bolt M6x18 1
22 160.54.013-1 IR IETE 2 Filter 1
23 GB3452.1 O JE &+ 15X 2.65 O-ring 15x2.65 1

125




71<

B 36. BB 56 R E 3G R (N E)
Fig36. Hudraulic steering and Lifting

126



RS BB R (T E)
Hydraulic steering & Pipe (Side cylinder)

21 160.YZ.40.026

133l e B (L=300)

Steering return oil pipe

PS5 R 5 HE
Ser.No. Part No s 2 (QTY)
1 160.40.107-2 yaa ik Cover 1
2 160.40.106 B Rubber cushion 1
3 GB/T6171 $8HE M16X 1.5 Nut M16x1.5 1
4 160.40.015-A e (a0 Steering wheel assembly (Without horn) 1

160.40.020 75 e Gy Steering wheel assembly  (With horn) 1
5 160.40.104 BetiiE=) Upper oil seal 1
6 160YZ.40.013-3 HEERELAR Column 1
7 160YZ.40.180 B B RAUE Rubber line 4
8 GB/T5783 B2k M10X 30 Bolt M10x30 4
9 GB/T93 ] 10 Washer 10 1
10 160YZ.40.108-2 i Column 1
11 GB/T89%4.1 $4H8 20 Circlip 20 1
12 GBI/T276 Bk 6204 Bearing 6204 1
13 160YZ.40.131 P4 Circlip 4
14 GB/T5783 B2k M12X 30 Bolt M12x30 4
15 GB/T93 i 12 Washer 12 1
16 180YZ.40.014-2 LG Sy Support seat 1
17 BZZ-80 2% Steering 4
18 FHDQ18 HA#ME 18 Washer 18 2
19 160.54.108 2B (M18 X 1.5) Bolt 1
20 160YZ.40.017-3 R A Return oil pipe 1

127




St R FE I LB B AR (L E)

Cont.Hydraulic steering & Pipe (Side cylinder)

PS5 R 5 HE
Ser.No. Part No % W (QTY)
22 GB3452.1 O JE &£} 10X2.65 O-ring 10x2.65 8
23 160YZ.40.019 4300 1R L v A (L=650) Valve return inlet pipe 1
24 160YZ.40.107-2 ) A% i DRk Connector 4
25 FHDQ20 HEHHE 20 Washer 20 12
26 180YZ.40.012 o [vi) 2% T B SRR (L=550) Steering inlet pipe 1
27 184.37.350 23 Gasket 1
28 180YZ.40.010-1 % 1) L5 SRR BRI 4 Rear support seat 1
29 GB/T93 i 14 Washer 14 4
30 GB/T5783 BERE M14X 30 Bolt M14x30 4
31 GB/T91 854X 32 Pin 4x32 1
32 160YZ.40.102 (TE=S Bush 1
33 GB/T6179 YERE M16 Nut M16 1
34 160YZ.40.015-1 3 ) YHy A S B (L=450) Left pipe 1
35 160YZ.40.103-2 B ELE e Dk Connector 2
36 FHDQ14 HEHE 14 Washer 14 2
37 160YZ.40.015-1 3 [v) Y B S R (L=450) Right pipe 1
38 180YZ.40.041-B B # FMEL (TR 135/2W) Steering cylinder 1

184YZ.40.041-B ] B 3 ML (TR 160/4W) Steering cylinder 1
39 GB/T6171 P2 M16X 1.5 Nut M16x1.5 1
40 180YZ.40.104-2 A (L=80) Connecting rod 1
184YZ.40.104-1A AR (L=150) Connecting rod 1

128




St R FE I LB B AR (L E)

Cont.Hydraulic steering & Pipe (Side cylinder)

PS5 R 5 HE
Ser.No. Part No % W A (QTY)
254YZ.40.104-1 ¥ (L=160) Connecting rod 1
41 GB/T6173 BERE M16 X 1.5(%) Nut M16x1.5(Left) 1
42 160YZ.31.020-1 P EESL SR (ZE2W) Pull rod joint(Right) arm 1
184.31.024-1 BT EESL SR (ZE/4W) Pull rod joint(Right) arm 1
43 GB/T899 BERE M12 Nut M12 1
44 160YZ.31.113-1 g Left steering knuckle 1
254YZ.31.160-1 Fe B [ (4W) Left steering knuckle 1
45 GB/T5783 BEHE M8 X 25 Bolt M8x25 5
46 GB/T93 #HE 8 Washer 8 5
47 180.54.101 Bk Connector 1
48 GB3452.1 O JE &= 18X 2.65 O-ring 18x2.65 2
49 CBN-E314 WHR(E) Gear pump (left) 1
50 GB/T93 #p 10 Washer 10 2
51 GB/T5782 B2k M10X 100 Bolt M10x100 2
52 250.54.012 B E SR Inlet pipe
250.54.010-1 pii k=959 Inlet pipe
53 FHDQ18 SE#ME 18 Washer 18 1
54 184YZ.54.022 R R HMWE BB (L=400) Delivery pipe 1
55 160YZ.40.105-2 S RSk Connector 1
56 FHDQ24 HAEHME 24 Washer 24 1
57 FLD-6 IR Valve 1

129




St R FE I LB B AR (L E)

Cont.Hydraulic steering & Pipe (Side cylinder)

PS5 R 5 HE

Ser.No. Part No I A (QTY)
58 160YZ.40.106 BB (M20 X 1.5) Bolt 3
59 160YZ.54.011-3 prinlR=#595% Inlet Pipe 1
60 160YZ.40.018 I RS PG Support bracket 1
61 160YZ.40.176 HEL R SUE Cylinder rubber line 1
62 160.54.109 Rk Connector 1
63 160.54.110 23 Gasket 1
64 160.54.118-1 W& Connective pipe 1
65 160.54.119 A S e Cover 1
66 160.54.121 B Yo Sealing washer 2
67 160.54.014 A2 PS5 Screen 1
68 160.54.120 M T % Cover 1
69 GB/T97.1 6 Washer 6 1
70 GB/T5783 BEHE M6X 18 Bolt M6x18 1
71 160.54.013-1 IRHIETE 2% Filter 1
72 250YZ.40.213 £ (KD Clamp 1
73 250YZ.40.212 £ (M) Clamp 1

130




for 2WD

71<

- I~ 48

D g

<7

B 37, WEHAREKRER 1 ¢

Fig 37. Hudraulic Steering and Pipe I
131



BER 1 R B R
Hydraulic steering & Pipe I

el R B Yk
e R Name
Ser.No Part No. Qty.
1 [160.40.107-2 05 1) 48 5 Cover
2 [160.40.106 i Rubber cushion
3  (GB/T6171-1986 BREF M16x1.5 Nut M16x1.5
4 160.40.015-A 7 AR (W0 Steering wheel assembly (Withour horn)
160.40.020 D7 R R Gyl Steering wheel assembly (With horn)

5  [160.40.104

6  [160YZ.40.013-3
7 [160YZ.40.180

8  (GB/T5783-1986
9  |GB/TY3-1987
10  [160YZ.40.108-2
11  |GB/T894.1-1986
12 |GB/T276-1994
13 [160YZ.40.131
14  (GB/T5783-1986
15  |GB/T93-1987
16 [180YZ.40.014-2
17 |BZzZ-80

18  |FHDQI18

19  [160.54.108-A
20  |160YZ.40.017-3
21 |160.YZ.40.026
22 (GB3452.1-1992
23 1160YZ.40.019

bt

PP TR R
e BRI AUE
HE & M10x30
Hu[E 10

el

P4 P8 20

B 6204

o P

R M12x30

P 12

% [ 3% S AR R SR A

5 7] B

S 18

22 DB (M18%1.5)

Bl E R A

% ) 2% [B] 2 2 B (L=300)
O T &=t 10x2.65

43U 1R [B] 2 S8 B (L.=650)

Upper oil seal
Column

Rubber line

Bolt M10x30
Washer 10

Column

Circlip 20

Bearing 6204
Circlip

Bolt M12x30
Washer 12
Support seat
Steering

Washer 18

Bolt

Return oil pipe
Steering return oil pipe
O-ring 10%2.65
Valve returniil pipe

P OFRPR RPNMAMRPRRPRDAMAMNRPRRPREPRPRDAEAAMNRRRERERER}ER

132




B WUEF A KBRS T

Cont. Hydraulic steering & Pipe 1

(=} =
75 % 24 ﬁ\' Name ok
Ser.No Part No. Qty.

24 160YZ.40.107-3 o 2%t vl DBk Connector 4
25  |FHDQ20 S e84 20 Washer 20 12
26 [180YZ.40.012 % [ BV B R (L =550) Steering inlet pipe 1
27 [184.37.350 R Gasket 1
28 [184YZ.40.010-A % [ LS SR BRI A Rear support seat 1

250YZ.31.021 % e R L5 SR BRI B (2WD) Rear support seat(for 2WD) 1
29  |GB/T93-1987 14 Washer 14 4
30  |GB/T5783-1986 & M14x30 Bolt M14x30 4
31  (GB/T91-1986 A 4x32 Pin 4x32 1
32 [160YZ.40.102 fBE Bush 1
33  (GB/T899-1986 PN FTTFEIREE M16 Nut M16 1
34 [184YZ.40.041-A Hil B ELE BL(D45%160L) Steering cylinder(D45x160L) 1

180YZ.40.041-A A B &L BL(2WD) Steering cylinder(2WD) 1
35  [160YZ.40.176 L LU Clylinder rubber pipe 1
36  [250YZ.40.212-1 £ (M) Clamp 1
37  250YZ.40.213-1 (KD Clamp 1
38  |GB/T6173-1986 25 M20x1.5 Nut M20x1.5 1
39  [184.31.035 LAEETR RO Rod joint assembly 1
40  |GB/T93-1987 R 12 Washer 12 1
41 GB/T6178-1986 WEEE M12 Nut M12 1
42  [160YZ.40.030-1 45° Bk (D 45 Connectot 2

160YZ.40.103-2 & [n) yh SRLBE H v O 823k (2WD) Connector(2WD) 2
43  [184YZ.40.011-2 HFE H)VH & B R (L=450) Steering pipe 2

133




& WMEFHAREREBR 1

Cont. Hydraulic steering & Pipe 1

F 5 R = HE
4 G Name

Ser.No Part No. Qty.
44  [P54YZ.40.016A/B  EEHME S Steering pipe %1
45  GB/T5783 e M8 X 25 Bolt M8x25 5
46  GB/T93 . 8 Washer 8 5
47  [180.54.101 oRk v Bk Connector 1
48 |GB3452.1 0 F &5 18X 2. 65 O-ring 18x2.65 2
49 |CBN-E314 R () Gear pump (left) 1
50 (GB/T93 R 10 Washer 10 2
51 GB/T5782 ke M10 X 100 Bolt M10x100 2
52 50.54.012 v R Inlet pipe

250.54.010-1 iR =958 Inlet pipe

53 |FHDQ18 HAHE 18 Washer 18 1
54  [184YZ.54.022 ISR HMWE SR (L=400) Delivery pipe 1
55  [160YZ.40.105-2 G Rk Connector 1
56 |FHDQ24 HEHE 24 Washer 24 1
57 |FLD-6 AR Valve 1
58  [160YZ.40.106 e (M20 X 1. 5) Bolt 3
59  [160YZ.54.011-3 k=95 Y5 Inlet Pipe 1
60 [160YZ.40.018 O IR S FE R Support bracket 1
61  [160.54.021A Pk A Connector A 1
62  [160.54.109 v Bk Connector 1
63  [160.54.110 AR Gasket 1
64  [160.54.118-1 B Connective pipe 1
65 [160.54.119 VEM Cover 1

134




& WMEFHAREREBR 1

Cont. Hydraulic steering & Pipe 1

B 5 R g ¥E
IR Name

Ser.No Part No. Qty.
66  |160.54. 121 CER R Yoy Sealing washer ,
67  [160.54.014 TE R R Screen i
68  [160.54. 120 ERTZ Cover 1
69 GB/T97.1 #HE 6 Washer 6 1
70  (GB/T5783 P24 M6 X 18 Bolt M6X18
71  [160. 54.013-1 R JETE 2 Filter
72 [184YZ. 54. 023 I R 3R B SRR (L=750) Valve inlet Pipe
73 160. 54. 021B ddniEsl B Connector B

135




Bl 38. RIEERI R B 11
Fig 38. Hudraulic Steering and Pipe I1
136



VU o) B B AR 1
Hydraulic steering & Pipe 11

F 5 K 5 =
4 i Name
Ser.No Part No. Qty.
1 160.40.107-2 o7 3 55 Cover 1
2 [160.40.106 R e Rubber cushion )
3 GB/T6171-1986 R R M16x1.5 Nut M16x1.5 1
4 1160.40.020 7 R CRIIL) Steering wheel assembly(With horn) 1
160.40.015-A D7 FRL R (R Steering wheel assembly(Without horn) 1
5  [160.40.104 BetlEs Upper oil seal 1
6  [160YZ.40.013-3 e [v) B S R Column )
7 [160YZ.40.180 i ) AR AU Rubber line A
8  |GB/T5783-1986 2 #: M10x30 Bolt M10x30 A
9 GB/T93-1987 U 10 Washer 10 1
10  [160YZ.40.108-2 % A Column .
11  GB/T894.1-1986 5 20 Circlip 20 1
12 GB/T276-1994 B 6204 Bearing 6204 |
13 [160YZ.40.131 5 Circlip A
14  GB/T5783-1986 WEAE M12x30 Bolt M12x30 A
15  |GB/T93-1987 g 12 Washer 12 1
16  [180YZ.40.014-2 B ) 3% SRR IR A Support seat )
17  |BZZ-80 e ) A Steering A
18 |FHDQI18 S e 18 Washer 18 )
19  [160.54.108-A 22 DB (M18%1.5) Bolt .
20  [160YZ.40.017-4 [E v AR Return oil pipe |
21  [160.YZ.40.026 i [r) 5 (B Y B S B (L=300) Steering return oil pipe o
22 |GB3452.1-1992 O F& %l 10x2.65 O-ring 10x2.65 1
23 [160YZ.40.019 (93-1 16 [ Y s B (L =650) Valve return il pipe

137




8 WERRREREH 1
Cont. Hydraulic steering & Pipe 11

(=} =
75 % 24 ﬁ\' Name ok
Ser.No Part No. Qty.

24 160YZ.40.107-3 o 2%t vl DBk Connector 4
25  |FHDQ20 S e84 20 Washer 20 12
26 [180YZ.40.012 e [r) A kY B R (L=550) Steering inlet pipe 1
27 [184.37.350 R Gasket 1
28 [184YZ.40.010-A % [ LS SR BRI A Rear support seat 1

250YZ.31.021 % TP M L SR B AR 1 (2WD) Rear support seat(for 2WD) 1
29  |GB/T93-1987 14 Washer 14 4
30  |GB/T5783-1986 & M14x30 Bolt M14x30 4
31  (GB/T91-1986 i 4x32 Pin 4x32 1
32 [160YZ.40.102 fBE Bush 1
33  (GB/T899-1986 PN FTTFEIREE M16 Nut M16 1
34 [184YZ.40.041-A Hil B ELE BL(D45%160L) Steering cylinder(D45x160L) 1

180YZ.40.041-A A B &L BL(2WD) Steering cylinder(2WD) 1
35  [160YZ.40.176 L LU Clylinder rubber pipe 1
36  [250YZ.40.212 £ (/) 35) Clamp (35) 1
37  250YZ.40.213 (KD Clamp 1
38  |GB/T6173-1986 g RE M20x1.5 Nut M20x1.5 1
39  [184.31.035 LAEETR RO Rod joint assembly 1
40  |GB/T93-1987 R 12 Washer 12 1
41 GB/T6178-1986 & M12 Nut M12 1
42  [160YZ.40.030-1 45° Bk (D 45 Connectot 2

160YZ.40.103-2 & [n) yh SRLBE H v O 823k (2WD) Connector(2WD) 2
43  [184YZ.40.011-2 HFE H)VH & B R (L=450) Steering pipe 2

138




B WEFARERER 1

Cont. Hydraulic steering & Pipe 11

FF 5 A=) HE
2 Vi Name
Ser.No Part No. Qty.
44 [254YZ.40.016A HEE A Steering pipe 1
45  254YZ.40.016B HEmE A Steering pipe 1
46  |GB/T5782-1986 WEFE M8 X 55 Bolt M8X 55 2
47  (GB/T93-1987 P 8 Washer8 6
48  1250.54.118 W R EL Connector 1
49  |CBN-E314 TR (E) Gear pump (left) 1
50 (GB/T93-1987 i 10 Washer 10 2
51  (GB/T5782-1986 MR M10x100 Bolt M10x100 2
52  |GB/T3452.1-1992 O U254 18X 2.65 O-ring18X2.65 1
53  [FHDQ18 A 18 Washer 18 1
54  [184YZ.54.022 AHIR HIME SR (L=400) Delivery pipe 1
55  [160YZ.40.105-3 Sk Connector 1
56  [FHDQ24 R EHE 24 Washer 24 1
57  |FLD-6 paRins! Valve 1
58  [160YZ.40.106-1 BERIB 2 (M20%1.5) Bolt 3
59  [160YZ.54.011-3 B EE Inlet Pipe 1
60 [160YZ.40.018-1 oI R S PR Support bracket 1
61  [160.54.021A PRk A Connector A 1
62  [160.54.021B PRk B Connector B 1
63  [184YZ.54.023 53R IR R B A B (L=750) Valve inlet Pipe 1
64  [FHDQ30 RAEHME 30 Washer 30 1
65  [250.54.112 IBERE R Filter pipe connector 3
66  [250.54.022-B (D EE 4 Inlet Pipe (11) 1
67 SP-06X10 e =B B e A% Hydraulic fiter 1
68  [254.54.021-1 B (1 )EEH Inlet pipe (1) 1

139




. WEHEARERESK 1
Cont. Hydraulic steering & Pipe 11

FF 5 A=) HE
2 Vi Name
Ser.No Part No. Qty.
69  [160YZ.40.106-1 BB (M20 X 1.5) Joint Bolt (M20x1.5) 1
70  (GB/T5783-1986 W2k M8 X 20 Bolt M8X 20 4
71 [250YZ.54.124 W5 3H 2k Suction connector 1

140




28
31 32 33

& b

26 27

(7) 30

B 39. %) B &
Fig39. Steering
141



HrsE (WD

Steering (Use for Mechanism steering)

PS5 R 5 P nar HE

Ser.No. Part No (QTY)
1 184.40.103 L=k Steering gear lower cover 1
2 184.40.209 HHHE T EAENEO0L Lower cover shim 0.1 HRE
3 184.40.210 HmBR TR 0.2 Lower cover shim 0.2 BRE
4 184.40.211 HEBR T EiEEAE 05 Lower cover shim 0.5 BRE
5 JE4% 4 Non-standard BEhH& 977907K Rolling bearing 977907k 1
6 GB/T5783 B4 M8 X 20 Bolt M8x20 4
7 GB/T93 P8 8 Washer 8 8
8 184.40.012 e 1) ol i [ MR AT A B Steering shaft assembly with steering worm 1
9 JEFR%E Non-standard WHHA& 977907 Rolling bearing977907 1
10 GB/T6171 R M22X 1.5 Nut M22x1.5 1
11 GB/T93 g 22 Washer 22 1
12 184.40.201-1 L E e Steering rock arm 1
13 GB/T9877.1 i PD32X 44X 10 QOil seal PD32x44x10 1
14 184.40.110 BEENE Rock arm bush 1
15 184.40.109 L= TR SN Steering gear housing 1
16 184.40.102 BREE Steering sleeve 1
17 160.40.104 Wt:iE2) Upper oil seal 1
18 GB/T6171 BB M16X 1.5 Nut M16x1.5 1
19 160.40.107-1 77 a4 Cover 1
20 ZBT32001.4 BEIE 71/4-18 Plug Z1/4-18 1
21 GB/T93 P 10 Washer 10 4

142




S B SRR (WL )

Cont.Steering (Use for Mechanism steering)

PS5 R 5 P nar HE

Ser.No. Part No (QTY)
22 GB/T5783 BB M10X 30 Bolt M10x30 4
23 184.40.013 B 1) 4R S R Steering rock arm shaft 1
24 JE4% 4 Non-standard BEhihA& 776701 Rolling bearing776701 1
25 184.40.208 3% [vi) 2R 0] A B Steering gear side cover gasket 1
26 184.40.207 % ) FR 0 22 Steering gear side cover 1
27 GB1152 AR M10X 1 Grease nipple M10x1 1
28 GB/T119 44 B5X8 Parallel pin B5x8 1
29 160.40.015 75 ) Steering-wheel assembly 1
30 GB/T5783 B4 M8 X 20 Bolt M8x20 4
31 184.40.202 B ) BB R B ARET Adjusting screw,steering rock arm shaft 1
32 HERE Shaft adjusting screw 1
33 184.40.203 ) 35 B AR BB & Adjusting nut,steering rock arm shaft 1

143




D

v

®
12 B40 . #ABEA ]
Fig 40. Hudraulic Power Lift I
144



RIS R T
Hydraulic Power Lift I

1 = B
rF 5 i 5 e - ™. BE
Ser.No Part No. Qty.

1 [16055.121 Fik Cap 1
2 GB/T879-1989 i 530 Pin B5x30 1
3 [160.55.128-2 A R Spool rod 1
4 GB/T119-1986 A 3x20 Pin B3x20 1
5  |GB3452.1-1992 O &+ B 17x2.65 O-ring 17x2.65 1
6 GB/T119-1986 4 B2x14 Pin B2x14 1
7 [160.55.129 IR Adjusting valve 1
8  |GB/T5781-1986 BEAE M10x12 Bolt M10x12 2
9 GB3452.1-1992 O a3+ B 13.2x2.65 O-ring 13.2x2.65 3
10  [160.55.120 $:3 Plug 2
11  |GB/T829-1988 £T M5%6x4 Screw M5x6x4 2
12  GB/T5782-1986 U M14x60 Bolt M14x60 4
13 |GB/T93-1987 B 14 Washer 14 4
14 160.55.126-2 3k Cylinder cap 1
15  (GB3452.1-1992 O B 63x5.7 O-ring 63%5.7 2
16  [160.55.102 THL A Cylinder 1
17 [160.55.112 O JE& I 75%1.8 O-ring 75x1.8 1
18  [160.55.130 T Piston 1
19  [GB3452.1-1992 P48 A63x2 Washer A63x2 2
20  [160.55.131 T ZETR R Piston ball seat 1
21  |GB/T5783-1986 BEAE M10%30 Bolt M10x30 10
22  |GB/T93-1987 2 10 Washer 10 21
23 [160.55.116-1 JES R 4R Gasket 1

145




8. RITHEAI
Cont. Hydraulic Power Lift I

F 5 R 5 HE
4 i Name
Ser.No Part No. Qty.
24  |GB/T93-1987 g 8 Washer 8 10
25  |GB/T5783-1986 R M8x20 Bolt M8x20 14
26  [160.55.115-1 BRI 28 T RAR Bottom cover 1
27  [160.55.132-1 TRAT Piston rod 1
28  [160.55.111 I Yy Washer 2
29  [160.55.109 BT R AR Plate 1
30 [160.55.134 e Lift arm 2
31  [160.55.135 B Rk Spherical joint 2
32  (GB/T5783-1986 E R M8x12 Bolt M8x12 8
33 [160.55.020-1 R Pin 1
34  |GB/T97.1-1985 oy 22 Washer 22 1
35  |GB/T91-1986 FE8Y 4x40 Pin 4x40 1
36  (GB/T9877.1-1988 e BT %3 FB42x62x10 Oil seal FB42x62x10 2
37  [160.55.114 CESEC)ay Sealing leaf 2
38  [160.55.106 L3RS Bush 2
39  |GB/T85-1988 WE4T M8x1x16 Screw M8x1x16 1
40  [160.55.133-1 HIRFE Inlet arm 1
41  1160.55.119 i i i AR Case 1
42 [160.55.141-1 FRALEH Stop pin 1
43  |GB/T97.1-1985 U 20 Washer 20 1
44  (GB3452.1-1992 O TE &+ 9x1.8 O-ring 9x1.8 1
45  160.55.108 s &iE-3 Drain plug 1
46  [160.55.140-1 & Y 5 Rear cover 1

146




g RIFEM]

Cont. Hydraulic Power Lift I

F 5 i 5 HE
24 R Name
Ser.No Part No. Qty.
47  |GB/T5782-1986 WEAR M10x45 Bolt M10x40 8
48  [160.31.105 R Stop pin 1
49  [160.55.107 bR AT AT R Link pin 1
50  %184.31.060 IR 2% S R Vent pipe cap 1
51  [160.55.136-2 B AR (M12x1.5) Filler plug 1
52  [160.55.104 ey Washer 1
53  %GB/T829-1988 WZET M8x14x4 Screw M8x14x4 2
54  [160.55.021 Bl RS Dipstick 1
55  [160.55.101-2 A LN Case 1
56  [160.55.103 BT Shaft 1
57  GB/T5782-1986 B2 M10x75 Bolt M10x75 3
58  (GB3452.1-1992 O &%} B8] 19%2.65 O-ring 19%2.65 1
59  [160.55.013 B B Lift arm assembly 2
60  [160.55.016-1 AR Plate 1
61  GB/T91-1986 JF 045 2x16 Pin 2x16 1
62  |GB/T97.1-1985 S 8 Washer 8 1
63  [160.55.113-2 [ for FE AT Push rod 1
64  [160.55.110 (SRS Locating lump 1
65  |GB/T6170-1986 & M6 Nut M6 1
66  [GB/T5783-1986 W2 HE M6x20 Bolt M6x20 1
67  [160.55.105 =t Stop pin 1
68  |GB/T97.1-1985 S 12 Washer 12 1
69  GB/T6170-1986 Nut M8 2

Fﬁﬁ M8

147




29 28 25

B 41, #A B ER
Fig4l. Hydraulic Power Lift
148



‘AL I
Hydraulic Power Lift II

PS5 AR 5 & W o ¥E (QTY)
Ser.No. Part No 204 254
1 160.55.121 Fi Cap 1 1
2 GB/T879 £#55X30 Pin B5x30 1 1
3 160.55.128-2 V5 AT Spool rod 1 1
4 GB/T119 #53X20 Pin B3x20 1 1
5 GB3452.1 O JE & 17X 2.65 O-ring 17x2.65 1 1
6 GB/T119 B B2X14 Pin B2x14 1 1
7 160.55.129 VAR Adjusting valve 1 1
8 GB/T5781 B8k M10X 12 Bolt M10x12 2 2
9 FHDQ18 HE&#HE 18 Washer 18 1 1
10 | 160.55.120 YR Plug 2 2
11 | GB/T829 BE4AT M5X6X4 Screw M5x6x4 2 2
12 | GB/T5782 B2 M14X 60 Bolt M14x60 4 4
13 | GB/T93 P 14 Washer 14 4 4
14 160.55.126-2 sk Cylinder cap 1 1
15 | GB3452.1 O JE & 63X 5.7 O-ring 63%5.7 2 2
16 | 160.55.102 HHELE Cylinder 1 1
17 | 160.55.112 O JE&EH M 75X1.8 O-ring 75x1.8 1 1
18 | 160.55.130 HE Piston 1 1
19 | GB3452.1 Y AG3X2 Washer A63x2 2 2
20 | 160.55.131 T ZEBR R Piston ball seat 1 1

149




gRFBEH 1

Cont.Hydraulic Power Lift II

PS5 AR 5 & W o ¥E (QTY)

Ser.No. Part No 204 254
21 | GB/T5783 12#: M10X 30 Bolt M10x30 10 10
22 GB/T93 #HE 10 Washer 10 30 30
23 | 160.55.161 i a R 3 e A Gasket 1 1
24 | GB/T93 8 Washer 8 1 1
25 | GB/T5783 BEHE M8 X 20 Bolt M8x20 4 4
26 | 160.55.115-1 R LB Bottom cover 1 1
27 | 160.55.132-1 TRAF Piston rod 1 1
28 | 160.55.111 1EZhE A Washer 2 2
29 | 160.55.109 T HER Plate 1 1
30 |160.55.134 R—AE Lift arm 2 2
31 |16055.135 RABERL Spherical joint 2 2
32 | GB/T5783 YR M8 X 12 Bolt M8x12 8 8
33 | 160.55.020-1 wEEEHF Pin 1 1
34 | GB/T97.1 #p 22 Washer 22 1 1
35 | GB/T91-1986 FFO8 4X40 Pin 4x40 1 1
36 | GB/T9877.1 ekt B sl FB42X62X10 | Oil seal FB42x62x10 2 2
37 | 16055.114 EHPEH Sealing leaf 2 2
38 | 160.55.106 LB =S Bush 2 2
39 | GB/T85 YBET M8X 1X 16 Screw M8x1x16 1 1
40 | 160.55.133-1 NI E Inlet arm 1 1

150




gRFBEH 1

Cont.Hydraulic Power Lift II

PS5 AR 5 & W o ¥E (QTY)
Ser.No. Part No 204 254
41 | 160.55.119 J i g 4R Gasket 1 1
42 | 160.55.141-1 PRAL 4 Stop pin 1 1
43 | GB/T97.1 #E 20 Washer 20 1 1
44 | GB3452.1 O JE&HH 9X1.8 O-ring 9x1.8 1 1
45 | 160.55.108 i &S Drain plug 1 1
46 | 160.55.140-1 J& Y aE Rear cover 1 1
47 | GB/T5782 B2k M10X 45 Bolt M10x40 8 8
48 | 160.31.105 B Stop pin 1 1
49 | 160.55.107 R AR Link pin 1 1
50 | 184.31.060 IR 28 o B Vent pipe cap 1 1
51 | 160.55.136-2 Ak (M12X1.5) Filler plug 1 1
52 | 160.55.104 .90 Washer 1 1
53 | GB/T829 WBET M8X 14X 4 Screw M8x14x4 2 2
54 | 160.55.021 Bl RE R Dipstick 1 1
55 | 160.55.101-3 RF-23 7ol Case 1 1
56 | 160.55.103 T4 Shaft 1 1
57 | GB/T5783 B M8 X 25 Bolt M10x75 3 3
58 | 160.55.162 ey Bolt 6 6
59 | 160.55.013 Ewan= 95957 Lift arm assembly 2 2
60 | 160.55.016-1 E=18590'4 Plate 1 1

151




gRFBEH 1

Cont.Hydraulic Power Lift II

PS5 AR 5 & W o ¥E (QTY)

Ser.No. Part No 204 254
61 | GB/T91 FO842X16 Pin 2x16 1 1
62 GB/T97.1 #E 8 Washer 8 1 1
63 | 160.55.113-2 5]z HEAT Push rod 1 1
64 | 160.55.110 £ Locating lump 1 1
65 | GB/T6170 ¥R EE M6 Nut M6 1 1
66 | GB/T5783 BEHE M6X 20 Bolt M6x20 1 1
67 | 160.55.105 L] Stop pin 1 1
68 | GB/T97.1 HF 12 Washer 12 1 1
69 | GB/T6170 YR M8 Nut M8 2 2
70 | GB/T5782 B2k M10X 40 Bolt M10x40 3 3
71 | 160.55.168 Wit 34K Cover 1 1
72 | 160.55.110 4R Case 1 1
73 | GB/T848 HE 10 Washer 10 1 1




AR 1

A 42, EHAME
Figd2. Suspension Mechanism I

»

153



SENMER (%) |

Suspension Mechanism |

PS5 AR 5 & W o ¥E (QTY)
Ser.No. Part No 204 254

1 160.56.102 AT [ e Shaft 1 1
2 160.31.104 1EFNRET Stop screw 1 1
3 GB/T6170 185 M12 Nut M12 1 1
4 160.56.119 BUHI Ring 5 5
5 160.56.120 Bt Stop pin 5 5
6 184.56.210 BB (1) Stop pin 2 2
7 184.56.201 BR A7 4N Connecting pin 2 2
8 184.56.032 AR RS Adjusting link 2 2
9 GB/T6170 ¥R M14 Nut M14 2 2
10 160.56.133 WHE Adjusting sleeve 2 2
11 | GB/T6170 B M14(E) Nut M14 (left) 2 2
12 | 184.56.033 JE VTR R R Rear adjusting chain 2 2
13 | 184.56.020-A £ FhAFE (K 595) Left lower link(L595) 1

184.56.020-B A RS (K 695) Left lower link(L695) 1

250.56.020-1 A TR 625) Left lower link(L625) 1
14 | GB/T882 B4%h B16X 45 Axis pin B16x45 2 2
15 | 184.56.102 BB Stop pin 4 4
16 | 160.56.134 P Washer 4 4
17 | GB/T93 HH 16 Washer 16 4 4
18 | GB/T6170 B M16 Nut M16 4 4

154




S RENM SR (BE%) |

Cont.Suspension Mechanism |

FoB ® 5 SR (QTY)
Ser.No. Part No I Jame 204 254
19 | 184.56.016 RAF FRTFEEMH Adjusting link 1 1
20 | 300.56.048 T hATBRALEE AR Limit chain assebly lower link 1 1
21 | 160.56.105-1 RAFIRE Thread pipe 2 2
22 | GB/T6171 ¥ERE M18X 15 Nut M18x1.5 2 2
23 | 160.56.026 RAF _ LRTEEH Adjusting upper link 2 2
24 | 160.56.101 RF RS Pin 1 1
25 | 160.56.118-1 AT R R Pin 1 1
26 | 160.56.019-A ERAFERTEES Rear adjusting rod 1 1
27 | 184.56.018-1 ERAFRAIRE R A Thread pipe 1 1
28 | 160.56.028 BURIBEHE S Locking nut 1 1
29 | 160.56.017-A ERAFRRATEEE S Front adjusting rod 2 2
30 | 160.31.105 MR Stop pin 1 1
31 | 160.55.107 R AT R Link pin 1 1

32 | 184.56.021-A B R E (K 595) Right lower link(L595) 1
184.56.021-B B TR 695) Right lower link(L695) 1
250.56.021-1 B TR E (K 625) Right lower link(L625) 1 1
33 | 160.56.146-1 i Pull barb 1 1
34 | 160.56.040-1 RATE R A Fixup rack 1
35 | GB/T6170 ¥R M6 Nut M6

155




K43, BEAMERT

Figd3. Suspension Mechanism II
156



sENMER 1T

Suspension Mechanism I

PS5 AR 5 & W o ¥E (QTY)
Ser.No. Part No 204 254

1 160.56.102 AT [ e Shaft 1 1
2 160.31.104 1EFNRET Stop screw 1 1
3 GB/T6170 185 M12 Nut M12 1 1
4 160.56.119 BUHI Ring 5 5
5 160.56.120 Bt Stop pin 5 5
6 184.56.310-A ek Axis pin 2 2
7 184.56.041-A EEREGMH(T) Adjusting pipe (1) 2 2
8 184.56.042 HEH2EANT Chain pin 2 2
9 184.56.043-A EEREEGH(D) Adjusting pipe (II) 2 2
10 | 184.56.020-A e FhAFE (K 595) Left lower link(L595) 1

184.56.020-B £ R R (K 695) Left lower link(L695) 1

250.56.020-1A Yl T Y5 Left lower link 1 1
11 | GB/T882 4% B16X 45 Axis pin B16x45 2 2

GB/T882 B4%h B16X50 Axis pin B16x50 2 2
12 | 184.56.102 BB Stop pin 4 4
13 | GB/T93 P 16 Washer 16 4 4
14 | GB/T6170 ¥E R M16 Nut M16 4 4
15 | 184.56.016 AN TR EEH Adjusting link 1 1
16 | 160.56.105-1 RIFIRE Thread pipe 2 2
17 | GB/T6171 WBHE M18X 1.5 Nut M18x1.5 2 2

157




SRENMHER 1T

Cont.Suspension Mechanism 1I

FoB ® 5 SR (QTY)
Ser.No. Part No I Jame 204 254
18 | 160.56.026 RAF LRSS Adjusting upper link 2 2
19 | 160.56.101-1 R R Pin 1 1
20 | 160.56.118-1 ERiAT SRR Pin 1 1
21 | 160.56.019-A R ERTEEES Rear adjusting rod 1 1
22 | 18456.018-1 ERAT TR R A Thread pipe 1 1
23 | 160.56.028 BURIRBHE S Locking nut 1 1
24 | 160.56.017-A ERAFRIRTE RS Front adjusting rod 2 2
25 | 160.31.105 B Stop pin 1 1
26 | 160.55.107 R AR Link pin 1 1
27 | 184.56.021-A B FHAF (K 595) Right lower link(L595) 1
184.56.021-B & FHAF R (K 695) Right lower link(L695) 1
250.56.021-1A & FHAT SRR Right lower link 1 1
28 | 160.56.146-1 EOR:] Pull barb 1 1
29 | 160.56.040-1 RAT E R A Fixup rack 1 1
30 | GB/T6170 ¥ERE M6 Nut M6 1 1

158




38

37

AY

(2.2 )

B44. HEBE R
Figd4. Valve
159



7 Y55

Valve

PS5 AR 5 & W o ¥E (QTY)

Ser.No. Part No 204 254
1 18FP.57.119-1 ERIRE Plug 1 1
2 160.57.121 L Adjusting shim BEE HEE
3 GB3452.1 O TE % &} 15X 2.65 O-ring15x2.65 1 1
4 160.57.122 RERHE Spring 1 1
5 160.57.123 LA IR IR0 Relief valve 1 1
6 18FP.57.101 4 IR I Valve seat 1 1
7 GB3452.1 O JE % &J 8 9.5X2.65 O-ring9.5x2.65 2 2
8 18FP.57.102 & Front cover 1 1
9 GB/T5783 BE# M5X 16 Bolt M5x16 4 4
10 | GB/T93 #HE 5 Washer 5 8 8
11 | 18FP.57.103 AT 4R Gasket 1 1
12 | 18FP57.104-2 SRR g Valve body 1 1
13 18FP.57.116 HENR g Bevel plug 1 1
14 | 18FP57.113-B bl Sliding valve 1 1
15 | 18FP.57.131 b2 @S Yoke 1 1
16 | 18FP.57.130 wHE Bush 1 1
17 | 18FP57.115 HWEHE A Stop plate 1 1
18 | 18FP57.114 eI ELTA -3 Spring 1 1
19 | GB/T97.1 14 Washer 14 2 2
20 | GB/T8%4 $4ME 15 Circlip 15 1 1

160




8 Sy EaR B

Cont.Valve

PS5 AR 5 & W o ¥E (QTY)

Ser.No. Part No 204 254
21 | 18FP.57.105 PR AR Gasket 1 1
22 18FP.57.106 =) Plate 1 1
23 | 18FP.57.107 JE B4R Gasket 1 1
24 | GB/T308 EER 5 all 5 1 1
25 | 14FP57.118 FENLHATR R Spring seat 1 1
26 | 14FP.57.119 ENE Spring 1 1
27 | 14FP57.121 Y0 Washer 1 1
28 | 14FP57.120 L3 Plug 1 1
29 | GB/T5782 BE#: M5X 55 Bolt M5x55 4 4
30 | 18FP57.132-1 b a] Pin 1 1
31 18FP.57.108-B )= Rear cover 1 1
32 | GB/T8%4.1 45 6 Circlip 6 1 1
33 | 14FP.57.104-1 EALER Locating lump 1 1
34 | 18FP.57.109-2 FAH Shaft 1 1
35 | GB/T5783 1B M5X 10 Bolt M5x10 1 1
36 | 18FP57.117-1 F Handle 1 1
37 | GB/T93 #HE 8 Washer 8 1 1
38 | 160.57.042 SRBFHREH Knob 1 1

161




	001Engine Control Mechanism
	001Engine Control Mechanism
	002RONGCHENG Clutch Assy(81)
	002RONGCHENG Clutch Assy(81)
	003Dual Stage Clutch(8``)
	003Dual Stage Clutch(8``)
	004Front Axle
	004Front Axle
	005Front AxleⅡ
	005Front AxleⅡ
	006Front Axle Ⅲ
	006Front Axle Ⅲ
	007Directive Wheel
	007Directive Wheel
	008Front Driving Wheel.
	008Front Driving Wheel.
	009Driving Wheel.
	009Driving Wheel.
	010Pendulum drawbar
	010Pendulum drawbar
	011Drawbar
	011Drawbar
	012Drive Gearbox (Double speed，dual clutch 8``)1
	012Drive Gearbox (Double speed，dual clutch 8``)2
	012Drive Gearbox (Double speed，dual clutch 8``)3
	013Drive Gearbox （Double Speed, single clutch 9``）1
	013Drive Gearbox （Double Speed, single clutch 9``）2
	013Drive Gearbox （Double Speed, single clutch 9``）3
	014Drive Gearbox Cover（6 Speed Choice）
	014Drive Gearbox Cover（6 Speed Choice）
	015Drive Gearbox Cover（8 Speed Choice）
	015Drive Gearbox Cover（8 Speed Choice）
	016Creeper （Single Clutch 9``）
	016Creeper （Single Clutch 9``）
	017Creeper（Dual Clutch）
	017Creeper（Dual Clutch）
	018Shuttle Shift Mechanism
	018Shuttle Shift Mechanism
	019Gear Assy1
	019Gear Assy2
	019Gear Assy3
	020Transfer Case For Front Drive
	020Transfer Case For Front Drive
	021Brake and Operation MechanismⅠ (Disc type)
	021Brake and Operation MechanismⅠ (Disc type)
	022Brake and Operation MechanismⅡ(Shoe type)
	022Brake and Operation MechanismⅡ(Shoe type)
	023Seat
	023Seat
	024Protective StructureⅠ(Roll-over)
	024Protective StructureⅠ(Roll-over)
	025Protective StructureⅡ
	025Protective StructureⅡ
	026Hood、Panel and Bracket
	026Hood、Panel and Bracket
	027Hood and Panel （Iron Hood）
	027Hood and Panel （Iron Hood）
	028Mud Shield and Step 
	028Mud Shield and Step 
	029Water tank、Air cleaner and Bracket
	029Water tank、Air cleaner and Bracket
	030Electrical System Assy
	030Electrical System Assy
	031Electrical System Assy 2-1
	031Electrical System Assy 2-2
	031Electrical System Assy 2-3
	032Electrical System Assy 3-1
	032Electrical System Assy 3-2
	032Electrical System Assy 3-3.
	033Tool Box
	033Tool Box
	034Fuel Tank
	034Fuel Tank
	035Pump and pipe（Mechanism steering）
	035Pump and pipe（Mechanism steering）
	036Hydraulic steering & Pipe (Side cylinder)
	036Hydraulic steering & Pipe (Side cylinder)
	037Hydraulic steering & PipeⅠ
	037Hydraulic steering & PipeⅠ
	038Hydraulic steering & Pipe II
	038Hydraulic steering & Pipe II
	039Steering（Use for Mechanism steering
	039Steering（Use for Mechanism steering
	040.Hydraulic Power LiftⅠ
	040Hydraulic Power LiftⅠ
	041Hydraulic Power Lift Ⅱ
	041Hydraulic Power Lift Ⅱ
	042Suspension MechanismI
	042Suspension MechanismI
	043Suspension Mechanism Ⅱ
	043Suspension Mechanism Ⅱ
	044Valve
	044Valve
	999last page



